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Certification of Test Report

Applicant : CLIMAX TECHNOLOGY CO., LTD.
No. 258, Sinhu 2nd Rd., Neihu District Taipei City 114
Taiwan ( R.O.C.)

Manufacturer : CLIMAX TECHNOLOGY CO., LTD.
No. 258, Sinhu 2nd Rd., Neihu District Taipei City 114
Taiwan ( R.O.C.)

Tested Equipment

Type Description - Wireless Medical Alarm System
Model Number : Mxx-xxxxx Series(x=0—~9, A~Z or blank)
Brand Name : CLIMAX

Operation Frequency : 824.2-848.8MHz / 1850.2 - 1909.8 MHz
WCDMA BAND II: 1852.4 — 1907.6 MHz
WCDMA BAND V : 826.4-846.6 MHz
RF Output Power: 1) Band 850 MHz : 29.07 dBm (ERP)
2) Band 1900 MHz : 32.08 dBm (EIRP)
3) BAND Il : 25.50 dBm (EIRP)
4) BAND V : 17.16 dBm (ERP)
Power Supply : Adaptor: (I/P: 100-240V, 50-60Hz, 0.6A; O/P: 12V, 2A)
Battery: 7.2Vdc, 1600mAh

Regulation Applied : 47CFR Part 22 (2011-10) and Part 24 (2011-10)

Test Method : 47CFR Part 2 (2011), TIA/EIA-603C (2004) and
ANSI C63.4 (2003)

| HEREBY CERTIFY THAT: The test results written in this report were derived conscientiously in
accordance with the requirements and procedures of 47CFR Part 2(2011), TIA/EIA-603C (2004),
and it was found that the device described above is in compliance with the applicable limits specified
in 47CFR Part 22/24.

Note:
1. The result of this test report is valid only in connection to the sample has been tested at
the laboratory of Worldwide Testing Services (Taiwan) Co. Ltd.
2. This test report shall always be duplicated in full pages unless the written approval of the
testing laboratory is obtained.

Test Engineer:

~
September 25, 2013 Rick Chen R e k C/[@ﬂ,

Date WTS-Lab. Name Signature

Technical responsibility for area of testing:

September 25, 2013 Kevin Wang Ké}\ﬁ‘!\ GM}J/

Date WTS Name Signature
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1. Summary

1.1  Description of tested equipment

This equipment under tested, Mxx-xxxxx Series(x=0~9, A~Z or blank), is a Wireless Medical
Alarm System with built-in GSM 850/PCS 1900 MHz and supporting HSDPA and WCDMA.

The operation frequency bands and rated RF output power are listed as follows:

824.2-848.8MHz (Cellular, Part 22), 29.07 dBm / 0.8072 W (ERP)
1850.2-1909.8MHz (Cellular, Part 24), 32.08 dBm / 1.6144 W (EIRP)
Band Il (Cellular, Part 24), 25.50 dBm / 0.3548 W (EIRP)

Band V (Cellular, Part 22), 17.16 dBm / 0.0519 W (ERP)

This test report only contains test requirements specified in 47CFR Part 22 and Part 24 for GSM
function and WCDMA function, for other functions; please refer to separate test report with
respect to the relevant test standard and specification.

1.2  Date of testing processing

Test sample received: August 15, 2013
Test finished: September 24, 2013
Other Information: None

1.3 Modification Information

No modification was made during the all test items been performed.

1.4 Test standards

Technical standard: FCC Part 2(2011), TIA/EIA-603C (2004), ANSI C63.4(2003)
47CFR Part 22 (2011-10), and Part 24 (2011-10)

Deviation from test standard: None

Worldwide Testing Services(Taiwan) Co., Ltd. Page 3 of 122
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1.5  Summary of test result

Band: 850 MHz & Band V

Section in this FCC
Test Item relevant Verdict
Report .
Section
3.9 RF Power Output 2.1046(a), Pass
' (Effective radiated power) 22.913(a)
4.2 Modulation characteristics 2.1047 Not Required
5.2 Occupied bandwidth 2.1049(h) Pass
Spurious emissions at 22.917(a),
6.2 antenna terminals 2.1051 Pass
Field strength of spurious 22.917(a),
72 radiation 2.1053 Pass
7.5 Band Edge emissions 22.917(a) Pass
- 2.1055
8.2 Frequency stability 99 355 Pass
Band: 1900 MHz & Band Il
o FCC
Section in this Test Item Relevant Verdict
Report .
Section
RF Power Output
3.2 (Equivalent isotropically 2.1046(a), Pass
) 24.232
radiated power)
4.2 Modulation characteristics 2.1047 Not Required
. . 2.1049(h)
5.2 Occupied bandwidth 24.238(b) Pass
Spurious emissions at antenna |  24.238(a),
6.2 terminals 2.1051 Pass
Field strength of spurious 24.238(a),
7.2 radiation 2.1053 Pass
7.5 Band Edge emissions 24.238(b) Pass
. 2.1055
8.2 Frequency stability 94,235 Pass

Worldwide Testing Services(Taiwan) Co., Ltd.
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2. General Information

2.1  Testing laboratory
2.1.1 Location

OATS

No.5-1, Shuang Sing Village,

LiShuei Rd., Wanli Township,

Taipei County 207, Taiwan (R.O.C.)

Company

Worldwide Testing Services (Taiwan) Co., Ltd.
6F, NO. 58, LANE 188, RUEY-KUANG RD.
NEIHU, TAIPEI 114, TAIWAN R.O.C.

Tel :  886-2-66068877

Fax: 886-2-66068879

2.1.2 Details of accreditation status

Accredited testing laboratory

A2LA-registration number: 2732.01

FCC filed test laboratory Reg. No. 930600

Industry Canada filed test laboratory Reg. No. IC 5679A-1
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2.1.3 Test location, where different from Worldwide Testing Services (Taiwan) Co., Ltd.

Name:

Accredited number:
Street:

Town:

Country:
Telephone:

Fax:

R i

2.2  Details of approval holder

Name: CLIMAX TECHNOLOGY CO., LTD.
Street: No. 258, Sinhu 2nd Rd., Neihu District
Town: Taipei City 114

Country: Taiwan (R.O.C.)

Telephone: +886-2-2794-0001

Fax: +886-2-2792-6618

Worldwide Testing Services(Taiwan) Co., Ltd. Page 5 of 122
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Manufacturer: (if different from applicant)
Name: A
Street: A
Town: A
Country: A

2.3

Description of Tested System

The EUT was tested alone without the Accessories or Peripherals.

Equipment | Model No. | Series No. | Software | Cable information | Note

No accessories were used with this EUT.

Frequencies Selected to be investigated:

Band: 850 MHz

Low Frequency ( ch 128): 824.2 MHz
Mid Frequency ( ch 188): 836.2 MHz
High Frequency ( ch 251): 848.8 MHz

WCDMA Band Il

Low Frequency ( ch 9262): 1852.4 MHz
Mid Frequency ( ch 9400): 1880.0 MHz
High Frequency ( ch 9538): 1907.6 MHz

Band: 1900 MHz

Low Frequency ( ch 512): 1850.2 MHz
Mid Frequency (ch 661): 1880.0 MHz
High Frequency ( ch 810): 1909.8 MHz

WCDMA Band V

Low Frequency ( ch 4132): 826.4 MHz
Mid Frequency (ch 4183): 836.6 MHz
High Frequency ( ch 4233): 846.6 MHz

GSM 850: PCB Antenna
PCS 1900: PCB Antenna
WCDMA Band Il / Band V: PCB Antenna

Antenna Type:

GSM 850: -0.27 dBi
PCS 1900: -0.23 dBi
WCDMA Band I1: -0.23 dBi / Band V: -0.27 dBi

Antenna Gain:

Adaptor: (I/P: 100-240V, 50-60Hz, 0.6A; O/P: 12V, 2A)
Battery:7.2Vdc, 1600mAh

Power supply:

Special Statement:

1. This test report is valid in connection to the model has been tested, any modification to
the product which is different from the test model will avoid the certification of the test report.

2. This test report shall always be duplicated in full pages unless the written approval of the testing
laboratory is obtained.

3. The x in model number is representing different colors, printings on covered case and customers.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 6 of 122
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2.4

2.5

Test environment

Temperature: 27 °C
Relative humidity content: 54 %
Alir pressure: 86-103 Kpa

General Test Requirement

Radiated Emission: For investigated frequency is equal to or below 1GHz, the RBW and VBW
of the spectrum analyzer was 100 kHz and 100 kHz respectively with an appropriate sweep
speed.

For investigated frequency is above 1GHz, both of RBW and VBW of the spectrum analyzer
were 1 MHz with an appropriate sweep speed. The analyzer was calibrated in dB above a
microvolt at the output of the antenna.

The table used for radiated measurements is capable of continuous rotation. The spectrum was
scanned from 30 MHz to the frequency specified as follows:

(1) If the intentional radiator operates below 10 GHz: to the tenth harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower.

(2) If the intentional radiator operates at or above 10 GHz and below 30 GHz: to the fifth
harmonic of the highest fundamental frequency or to 100 GHz, whichever is lower.

(3) If the intentional radiator operates at or above 30 GHz: to the fifth harmonic of the highest
fundamental frequency or to 200 GHz, whichever is lower, unless specified otherwise elsewhere
in the rules.

For hand-held devices, a exploratory test was performed with three (3) orthogonal planes to
determine the highest emissions.

When an emission was found, the table was rotated to produce the maximum signal strength. At
this point, the antenna was raised and lowered from 1m to 4m. The antenna was placed in both
the horizontal and vertical planes.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 7 of 122
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2.6 Test Equipment List
. . Next Cal.
No. Test equipment Type Serial No. | Manufacturer | Cal. Date Date
ETSTW-CE001 | EMITEST RECEIVER ESHS10 842121/013 R&S 2013/9/2 2014/9/1
ETSTW-CE003 | AC POWER SOURCE APS-9102 D161137 GW Function Test
ZWEILEITER-V-
ETSTW-CE 004 | NETZNACHBILDUNG ESH3-75 840731/011 R&S 2012/12/21 2013/12/20
TWO-LINE V-NETWORK
IMPULSBEGRENZER
ETSTW-CE 006 T ESH3-22 100226 R&S 2013/3/4 2014/3/3
ETSTW-CE 007 SPECTRU%Q;\‘ALYZER FSB 849670/001 R&S Pre-test Use
HF-EICHLEITUNG RF
ETSTW-CE008 | STEP ATTENUATOR 334.6010.02 844581/024 R&S Function Test
139dB DPSP
ETSTW-CE 009 TEMCPHKAH,\;’%'F? ITY | GTH-225-40-1P-U | MAA0305-009 GIANT FORCE 2013/7/10 2014/7/9
ETSTW-RE004 | EMITEST RECEIVER ESI 40 832427/004 R&S 2013/9/2 2014/9/1
ETSTW-RE005 | EMI TEST RECEIVER ESVS10 843207/020 R&S 2013/9/2 2014/9/1
ETSTW-RE 012 TUNABLEI E’T“é\'RDREJECT D.C 0309 146 K&l Function Test
ETSTW-RE 013 TUNAB'—FEI f’TL\E'\'RDREJECT D.C 0336 397 K&L Function Test
MICROWAVE HORN
ETSTW-RE 018 PRACANTA AT4560 27212 AR 2012/10/12 2013/10/11
ETSTW-RE 027 Passive Loop Antenna 6512 00034563 ETS-Lindgren 2013/7/3 20141712
ETSTW-RE 030 D"“b'e'Rfr?tee‘:"%“'de Horn 3117 00035224 EMCO 2013/3/4 2014/3/3
ESA-E SERIES -
ETSTW-RE045 | o SOMESERES E4404B MY45111242 Agilent Pre-test Use
ETSTW-RE 049 | TRILOG Super Broadband | /) g 9169 9160-3185 Schwarzbeck 2013/3/21 2014/3/20
test Antenna
ETSTW-RE 050 Attenuator 10dB 50HF-010-1 None IFW 2013/3/4 2014/3/3
ETSTW-RE 051 Attenuator 6dB 50HF-006-1 None IFW 2013/3/4 2014/3/3
ETSTW-RE 053 Attenuator 3dB 50HF-003-1 None IFW 2013/3/4 2014/3/3
ETSTW-RE 055 | SPECTRUM ANALYZER FSU 26 200074 R&S 2013/5/31 2014/5/30
ETSTW-RE 060 Attenuator 30dB 5015-30 F6510122-01 ATM 2013/3/4 2014/3/3
ETSTW-RE 062 Amplifier Module CHC 2 None KMIC 2012/11/28 2013/11/27
ETSTW-RE 064 Bluetooth Test Set MT8852B-042 6K00005709 Anritsu Function Test
ETSTW-RE 0gg | DOuble-Ridged Guide Horn 3117 00069377 EMCO Function Test
Antenna
ETSTW-RE072 | CELL SITE TEST SET 8921A 3339A00375 HP 2012/10/5 2013/10/4
SOLID STATE
ETSTW-RE 088 VISR KMA180265A01 99057 KMIC 2012/10/12 2013/10/11
ETSTW-RE 099 DC Block 50DB-007-1 None IFW 2013/3/4 2014/3/3
ETSTW-RE 106 H“m'd'tyMZf:perat“re TES-1366 091011113 TES 2012/12/4 2013/12/3
ETSTW-RE 111 | TRILOG Super Broadband | ;) & 9160 9160-3309 Schwarz beck 2012/12/13 2013/12/12
test Antenna
ETSTW-RE 112 AC POWER SOURCE TFC-1005 None T-Power Function test
ETSTW-RE 115 2.4GHz Notch Filter NO0124411 473874 MICROWAVE 2013/1/11 2014/1/10
CIRCUITS
ETSTW-RE 120 RF Player MP9200 MP9210-111022 ADIVIC Function test

Worldwide Testing Services(Taiwan) Co., Ltd.
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ETSTW-RE 122 SIGNAL GENERATOR SMF100A 102149 R&S 2013/6/28 2014/6/27
ETSTW-RE 125 5GHz Notch filter 52005/’;52"11.;:0/0 1 K&L Microwave 2013/8/16 2014/8/15
ETSTW-RE 126 5GHz Notch filter B0 50/0 1 K&L Microwave 2013/8/16 2014/8/15
ETSTW-RE 127 RF Switch Box RFS-01 None WTS 2013/3/4 2014/3/3
ETSTW-RE 128 5.3GHz Notch filter N0153001 SN487233 Microwave Circits 2013/8/13 2014/8/12
ETSTW-RE 129 5.5GHz Notch filter N0555984 SN487234 Microwave Circits 2013/8/13 2014/8/12
ETSTW-GSMoo2 | Unverseliadio CMU 200 109439 R&S 2012/10/5 2013/10/4
ETSTW-GSM 019 Band Reject Filter 8;’;’/';‘3 'Zgz/i/zsfgss 3 Wi 2013/1/11 2014/1/10
ETSTW-GSM020 | Band Reject Filter | 1onCDIALT48- 1 wi 2013/1/11 2014/1/10
WRCD1879.5/1880.5
ETSTW-GSM 021 Band Reject Filter -1875.5/1884.5- 3 Wi 2013/1/11 2014/1/10
32/5SS
ETSTW-GSM 022 Band Reject Filter w;eoc;gglsggggl 1 Wi 2013/1/11 2014/1/10
ETSTW-GSM 023 Power Divider 4901.19.A None SUHNER 2013/9/18 2014/9/17
ETSTW-Cable 010 BNC Cable 5 M BNC Cable None JYE BAO CO.,LTD. 2013/3/4 2014/3/3
ETSTW-Cable 011 BNC Cable BNC Cable 1 None JYE BAO CO.,LTD. Pre-test Use NCR
ETSTW-Cable 012 | N TYPE To SMA Cable Cable 012 None JYE BAO CO.,LTD. 2013/3/4 2014/3/3
ETSTW-Cable 016 BNC Cable Switch Box B Cable 1 Schwarz beck 2013/3/4 2014/3/3
ETSTW-Cable 017 BNC Cable X Cable B Cable 2 Schwarz beck 2013/3/4 2014/3/3
ETSTW-Cable 018 BNC Cable Y Cable B Cable 3 Schwarz beck 2013/3/4 2014/3/3
ETSTW-Cable 019 BNC Cable Z Cable B Cable 4 Schwarz beck 2013/3/4 2014/3/3
ETSTW-Cable 022 N TYPE Cable 5006 0002 JYE BAO CO.,LTD. 2013/3/26 2014/3/25
ETSTW-Cable 026 Microwave Cable SUCOFLEX 104 279075 HUBER+SUHNER 2013/3/4 2014/3/3
ETSTW-Cable 027 Microwave Cable SUCOFLEX 104 279083 HUBER+SUHNER 2013/3/4 2014/3/3
ETSTW-Cable 028 Microwave Cable FA147A0015M2020 30064-2 UTIFLEX 2012/10/12 2013/10/11
ETSTW-Cable 029 Microwave Cable FA147A0015M2020 30064-3 UTIFLEX 2012/10/12 2013/10/11
ETSTW-Cable 030 | Microwave Cable SLch:ogaﬁg(gl)m 279067 HUBER+SUHNER 2013/3/4 2014/3/3
ETSTW-Cable 031 Microwave Cable S?g%’;{;i)ﬁ&gm 238092 HUBER+SUHNER 2012/11/28 2013/11/27
ETSTW-Cable 043 Microwave Cable SUCOFLEX 104 317576 HUBER+SUHNER 2012/11/28 2013/11/27
ETSTW-Cable 047 Microwave Cable SUCOFLEX 104 325518 HUBER+SUHNER 2012/11/28 2013/11/27
ETSTW-Cable 053 | N TYPE To SMA Cable RG142 None JYE BAO CO.,LTD. 2013/3/26 2014/3/25
ETSTW-Cable 058 Microwave Cable SUCOFLEX 104 none HUBER+SUHNER 2013/6/20 2014/6/19
WTSTW-SW 002 EMI TEST SOFTWARE EZ_EMC None Farad Version ETS-03A1

Worldwide Testing Services(Taiwan) Co., Ltd.
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3.
3.1

RF Power Output
Test procedure

3.11 Conducted Method

Per 47CFR Part 2.1046, the RF power output shall be measured at the RF output terminals and
following procedure is employed:

The transmitter output was connected as the following figure:

_[Attenuator]_| Spectrum
10dB Analyzer
Attenuator,
24 10dB )
Base-Station
. Simulator
Splitter

The whole connection system is calibrated with a standard signal generator. Power on and make
a link form simulator to EUT and then set the EUT to maximum output power.
Measure the RF power with the spectrum analyzer in accordance the following settings:
RBW: 300 kHz for Frequency below 1GHz and 1MHz for Frequency equal to
and above 1GHz.
VBW: 300 kHz for Frequency below 1GHz and 1MHz for Frequency equal to
and above 1GHz.
Span: 2MHz
Sweep: 3s
The power output at the transmitter antenna terminal is then determined by assign the value of
the corrected factor to the spectrum analyzer reading.

Tests were performed at three frequencies (low, middle and high channels ) and operation mode
selected.

3.1.2 Radiated Method

If the conducted measurement is not practical due to the integral antenna, the radiated
measurement will be performed in accordance the following procedure:

The EUT was positioned on a non-conductive turntable, 0.8mabove the ground on an open test
site.

The radiated emission at the fundamental frequency was measured at 3m distance with a test
antenna and spectrum analyzer.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 10 of 122
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Worst case emission was recorded with the rotation of the turntable and the raising and lowering
of the test antenna.

Substitution RF power Measurement at WTS Taiwan
General:

The applied substitution method follows ANSI/TIA/EIA-603,ANSI/TIA/EIA-102.CAAA or the
appropriate ETSI rules respectively.

The actual signal generated by the EUT can be determined by means of a substitution
measurement in which a known signal source replaces the device to be measured.

\
w
~

2) Specified
height range
1.5m 1to4m

_______________>

SRR

Ground nlane
1) 4)

1) Signal generator;

2) Substitution antenna;

3) Test antenna;

4) Spectrum analyzer or selective voltmeter.

The substitution antenna replaces the transmitter antenna at the same position and in vertical
polarization. The frequency of the signal generator shall be adjusted to the measurement
frequency.

The test antenna shall be raised or lowered, if necessary, to ensure that the maximum signal is
still received. The input signal to the substitution antenna shall be adjusted in level until an equal
or a known related level to that detected from the transmitter is obtained in the measurement
receiver.

If a fully anechoic chamber is used as test site in order to provide free space conditions there is
no need to change the height of the antenna.

The measurement will be repeated in horizontal position.

Calibration:

In order to make this kind of measurement more effective and to avoid subjective measurement
faults ETS has installed automatic computer controlled measurement procedures.

With the above described substitution method a test site is calibrated over the full frequency
range which is used in suitable frequency steps. For a certain power level on the substitution
antenna the received power over the whole frequency range is documented. All necessary
antenna gains, cable losses, filter losses and amplifications of preamplifiers are taken in

Worldwide Testing Services(Taiwan) Co., Ltd. Page 11 of 122
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consideration. The summary of this calibration measurement performs a transducer factor that is
related to the considered test site and a certain measurement distance. Differences of the radiated
power levels of different test samples are determined by internal attenuation of measurement
receiver. The proper function of such test site will be maintained by short term plausibility
checks and periodical re-calibration.

Testing:

The test sample will be putted on the table at the defined position and the radiated power will be
receiver and documented by the measurement receiver.

On test sites with ground plane the measurement antenna will be lowered and raised to
maximum values at significant frequencies.

For peak power measurements the sample is turned by the turntable over 360 degree in order to
find the direction with the maximum radiation or to document the max reading with the
MAXHOLD function during the rotation.

3.2 Test Results

4] Conducted Measurement
O Radiated Measurement

Band 850 MHz & 1900MHz

VvV
Connect
2% GSMss0 Pouer i
dB Max, Level: Auto Lol Moise PCL: -— Channel : 125 Meas Slot: 3
. §ooff . — it . — it P/t Norm.
[Eurrent GMSK
+0 L
Applic. 1
-1 Applic. 2
2 Analyzer
Level 1,
-3
MS Signal
— D -
-40 3251 dBm  AvgBurstPower(Cur.) BS Signal
=033 Sym. Timing Ady. Error
Sl 35M0 TSC (correlation ok)
Statistic Court Network
-0 000 % Out of Tolerance
nﬂ% & = Marker
n = : ; =) &0 100 120 140 Dizplay
 —— 12@ t :
Slot Menus
Cunfig] Channel

Worldwide Testing Services(Taiwan) Co., Ltd.
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GSMeso Commes
Control
Max, Level:  Auto Lo Moise PCL: -— Chahnel . 153 Meas Slot: 3
. iOff . I Off [ F— P Off P/t Norm.
[Eurrent GMSK
+0
» Applic. 1
Applic, 2
5 Analyzer
Level 1,
-3
M3 Signal
— |:| L
-0 3235 dBm  AwvgBurstPower(Cur) BS Signal
- 040 Sym. Timing Acdyv. Error
il 35M0  TSC (correlation ok
Statistic Court Network
-70 .00 % Out of Tolerance
M o SLm Marker
] = =) &0 100 120 140 Lizplay
7 185 | : |
Menus
Connect
Control
dB Max, Level:  Auto Lo Moise PCL: -— Channel : 251 Measz Slot: 3
. - ioOff i - I Off i - i Off Pit Norm.
[Current GMSK
+0
» Applic. 1
Applic. 2
2 Analyzer
Level 1,
-3
M3 Signal
-, |:| P
3216 obm | AvgBurstPower(Cur) BS Signal
- 051 Sym. Timing Acy. Error
GSM O TSC (correlation ok.)
Statistic Count Network
000 % Out of Toletance
& & Marker
= [ &0 100 120 140 Display
E—/—— 250 | : ] —
Slot Menus
Cnnfigj Channel
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Connect
@ GSM1g00 Power control
dE Max, Level:  Auto Lo Moise PCL: -— Chahnel : 512 Meas Slot: 3
. iOff ¥ — I Off [ F— P Off P/t Norm.
[Eurrent GMSK
Applic. 1
Applic, 2
Analyzer
Level 1,
M3 Signal
3006 dBm  AvgBurstPower(Cur.) BS SIngBJ
- 045 Sym. Timing Acyv. Error
-60 35M0  TSC (correlation ok
Statistic Court Network
-0 .00 % Out of Tolerance
4 it sLﬁ Marker
] = =) &0 100 120 140 Lizplay
7 5 : |
Slot Menus
CD“ﬁH] Channel |
Connect
@ GSM1900 Power S
dB Max, Level:  Auto Lo Moise PCL: -— Channel : B61 Measz Slot: 3
e P Off g ;o Off 2 F— P Off Pit Norm.
[Current GMSK
Applic. 1
Applic. 2
Analyzer
Level 1,
M3 Signal
2977 dbm | AvgBurstPower(Cur) BS Signal
- 039 Sym. Timing Acdy. Error
mlll GSMO0  TSC (correlation ok
Statistic Count Network
-0 000 % Out of Toletance
t@u Z 5 pl\r Marker
] = Gl 0 100 120 140 Display
E—/—— BEH | : ] —
Slot Menus
Cnnfigj Channel
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Connect
@ GSM1g00 Power control
dE Max, Level:  Auto Lo Moise PCL: -— Channel : 810 Meas Slot: 3
. iOff ¥ — I Off [ F— P Off P/t Norm.
[Eurrent GMSK
Applic. 1
Applic, 2
Analyzer
Level 1,
M3 Signal
2918 dBm  AvgBurstPower(Cur.) BS SIngBJ
- 035 Sym. Timing Acyv. Error
-60 35M0  TSC (correlation ok
Statistic Court Network
-0 .00 % Out of Tolerance
" Q i | Marker
] = aririe =) &0 100 120 140 Lizplay
 —— 210 | :
Slot Menus
CD“ﬁH] Channel |
792V
PLD. C51 Connect
+1
@ GSMBSO Power Test M. A Control
dE Max, Level:  Auto Lo Moise PCL: -— Chahnel . 125 Meas Slot: 3
. iOff ¥ — I Off [ F— P Off P/t Norm.
[Eurrent GMSK
+0
Applic. 1
-1 Applic. 2
5 Analyzer
Level 1,
-3
M3 Signal
— |:| L
3252 dBm  AvgBurstPower(Cur.) BS SIngBJ
- 032 Sym. Timing Acyv. Error
ESM0 TSC (correlation ak.)
Statistic Court Network
.00 % Out of Tolerance
it = Marker
=) &0 100 120 140 Lizplay
’12@ I ; 1
Slot Menus
CD“ﬁH] Channel |

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 15 of 122



_eMe.
>

§ Worldwide Testing Services(Taiwan) Co., Ltd.
1,0/“73\“0.? -

Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

Connect
24 GSMes0 Power Cannec
dE Max. Level:  Auto Lot Moise PCL: —-— Channel : 153 Meaz Slot: 3
e I Off b — i Off |2 F— IOff P/t Norm.
[Current GMSK
+0J L
Applic. 1
-1 Applic. 2
2 Analyzer
Level 1,
-3
MS Signal
-40
-40 3237 dBm  AvgBurstPower(Cur.) BS Signal
- 041 Sym. Timing Ady. Error
=il GSMO  TSC (correlation ok)
Statistic Court Network
=70 0.00 % Out of Tolerance
ik & = Marker
0 = - C =] &0 100 120 140 Dizplay
e — 18 | :
Slot Menus
CunfigJ Channel
Connect
2% GSMeso Power Cannec
dE Max, Level:  Auto Lot Moise PCL: —-— Channel : 251 Meaz Slot: 3
_— ;Off e i Off 2 — ;o Off P/t Norm.
[Current GMSK
+0
» Applic. 1
Applic. 2
2 Analyzer
Level .,
-3
M3 Signal
-40
3247 dbm | AvgBurstPoweriCur) BS Signal
- 050 Sy, Timing Ady. Error
GSh 0 TSC (correlation ok.)
Statistic Count Network
0.00 % Out of Tolerance
& 5 ,Jl Marker
= &0 &0 100 120 140 _ Display |
e — 250 | :
Slot Menus
CunfigJ Channel
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Connect
@ GSM1900 Power Control
dE Max. Level:  Auto Lot Moise PCL: —-— Channel : 512 Meaz Slot: 3
e I Off b — i Off |2 F— IOff P/t Norm.
[Current GMSK
Applic. 1
Applic. 2
Analyzer
Level 1,
MS Signal
3006 dBEm  AvgBurstPower{Cur.) BS Slgnal
- 045 Sym. Timing Ady. Error
-0 GSMO  TSC (correlation ok)
Statistic Court Network
=70 0.00 % Out of Tolerance
& = ,,!‘ Marker
0 = - C =] &0 100 120 140 Dizplay
e — 518 | :
Slot Menus
CunfigJ Channel
Connect
@ GSM1900 Power Control
dE Max, Level:  Auto Lot Moise PCL: —-— Channel : 661 Meaz Slot: 3
_— ;Off e i Off 2 — ;o Off P/t Norm.
[Current GMSK
Applic. 1
Applic. 2
Analyzer
Level .,
M3 Signal
2975 dbm | AvgBurstPoweriCur) BS Signal
- 040 Sy, Timing Ady. Error
-E0 GSMO  TSC (correlation ok
Statistic Count Network
-0 0.00 % Out of Tolerance
2 & Marker
] = G0 =] 100 120 140 Display
e — GEH | :
Slot Menus
CunfigJ Channel
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R
Channell Frequency| Freq.Offset

Connect
@ GSM1900 Power ot
dE Max, Level  Auto Liow Maoize PCL: -— Channel : 510 Measz Slot: 5
| - I 0f ¥ — i Of |2 ;o 0f P/t Norm.
[Current GMSK
Applic. 1
Applic. 2
Analyzer
Level 1,
MS Signal
2920 dBEm  AvgBurstPower(Cur.) BS Signal
=037 Sym. Timing Ady. Error
-50 GSMO  TSC (correlation k)
Statistic Count Network
=70 0.00 % Out of Tolerance
%]I & = ,1 Marker
i = alirie =] &0 100 120 140 Displary
e — 10 | —
|
Slot CunfigJ Channel Menus
Band I1
7V
Band Connect
(2% WCDMA Fop *" power Conmec
Max Level: Auto Lo noise FreqOffzet: + 0.000 kHz ChantFreg. 9262 118524 MHz Maximum
Power
Appli-
cation
Analyzer
Lev. Trigg.
Current Average Maximum flirirmLirn
UE Power (Peak 2471 dBm 2461 aem 24.82 dBm HSUPA
LIE Powier (RMS) 2140 gBm  21.36 dBm 2146 dpm By NN = Sl_i%[I;;L
1000 BS Signal
Statistic Count Settings
| © 100.00 %
= RF Channel Dt of Tolerance
926
RF F RF Menus

Release 5
Guard Per.

Worldwide Testing Services(Taiwan) Co., Ltd.
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24 WCDMA oo

Max Level: Auta

Band

Low noise

Power

FreqOffset: + 0,000 kHz

e

Chan.fFreq.. 8400 18300 MHZ

Current Average hEKImLIm inimLm
LIE Pawver (Peak) 2441 aBm 2449 uBm 24.73 uBm
LIE Power (RMS) 21.26 aBm 2118 dBm  21.29 dpm Sl VR
1000
Statistic Count
| al 100.00 %
B RF Channel Dut of Tolerance
a40
RF

Channel Frequencyl Fredq.Offset

2% WCDMA rop ™"

Max Level: Auto

Lo nise

Current Average

Power

FreqOffset: + 0000 kHz

Release 5
Guard Per.

R

Chan.fFreq. 9538 /1907.6 MHz

aximum Iirirmum

24.30 dBm
21.14 dBm

LIE Powver (Peak)
LIE Powver (RMS)

23.50 dBm
- 20.30 dBm

1000

Statistic Count

| @ 100.00 %
= RF Channel Dt of Tolerance
953

2455 dBm

b - 2021 dBm

RF
Channel Frequencyl Freq.Offset

Release 5
Guard Per.

Connect
Control

Maximum
Power

Appli-
cation

Analyzer
Lev. Trigg.

HSUPA

BS Sig. Lvl.
HSDPA

BS Signal
Settings

Menhus

Conhect
Control

Maximum
Power

Appli-
cation

Analyzer
Lev. Trigg.

H3UPA

ES Sig. Lwl.
HEDPA

BS Signal
Settings

Menus |

Worldwide Testing Services(Taiwan) Co., Ltd.
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792V

2% WCDMA oo

Ba"d Power

R

Maximum
Power

Max Level: Auto Lo nise FreqOffset: + 0000 kHz ChanJFreg.: 9262 /18324 MHz
Current Average haxirmum IdinirmLrm
LIE Powver (Pealk) 2460 gBm 2461 dBm 2482 dBm
LIE Porwer (RMS) 2133 dBm 2135 dBm 2146 dom By T
1000
Statistic Count
| @ 100.00 %
= RF Channel Dt of Tolerance
926
RF

R
Channell Frequencyl Freq.Offset

24 WCDMA oo

Band

Power

Release 5
Guard Per.

e

Maximum
Power

Max Level: Auto Lo hioise FreqOffset: + 0,000 kHz Chan.fFredq. 3400 /15300 MHz
Current Average hEKImLIm inimLm
LIE Pawver (Peak) 24,46 yBm  24.50 uBm  24.77 dBm
LIE Power (RMS) 21.25 aBm 2116 dBm  21.30 apm Sl ER:T
1000
Statistic Count
| al 100.00 %
B RF Channel Dut of Tolerance
840
RF

Channel Frequencyl Fredq.Offset

Release 5
Guard Per.

Conhect
Control

Appli-
cation

Analyzer
Lev. Trigg.

H3UPA

ES Sig. Lwl.
HEDPA

BS Signal
Settings

Menus

Connect
Control

Appli-
cation

Analyzer
Lev. Trigg.

HSUPA

BS Sig. Lvl.
HSDPA

BS Signal
Settings

Menhus |
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Band § - Connect
2% WCDMA £op *3 Power B =, B
Max Level: Auto Lo hioise FreqOffset: + 0,000 kHz Chan.fFreq. 9538 /1907 6 MHz Maximum
Power
Appli-
cation
Analyzer
Ley. Tl
Ana.Set.
CLirrent Average MEHimLIm MinirmuT LIE Zignal
LIE Pawer (Peak) 2439 uBm 2431 dBm 2452 dBm HSUPA
LIE Power (RMS) 21.22 aBm 2115 dBm  21.26 dpm SeluReoRT e
1000 BS Signal
Statistic Count Settings
| 100.00 %
Qut of Tolerance

Code Dom.
Power

I Power Modulation

Spectrum

Band V

Receiver
Quality
7V

Band Connect
e WCDMA Fo ™ power B Gl

Max Level: Auto Lo nise FreqOffset: + 0000 kHz ChanJFreg.: 4132 /8264 MHz Maximum
Power

Appli-
cation
Analyzer
LeY. 1iigq
Aha.Set.
CLrrent Average MaximLm hinirmm LE Signal [l
LIE Power (Peak) 25686 dBm 2578 aBm 26.05 dBm HSUPA
LIE Powver (RMS) 22 47 aBm Xy 2251 aBm 2136 dBm B S;%é;,lé\
1000 BS Signal
Statistic Count Settings

| @ 100.00 %
= RF Channel Dt of Tolerance
413

RF | RF | Release 5 Menus
Channel] Frequency| Freq.Offset Guard Per.
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24 WCDMA oo

Max Level: Auta

Band
Power

Lo hioise FreqOffset: + 0,000 kHz

ChanfFred. 41583 /8366 MHz

Current Average hEKImLIm inimLm
LIE Pawver (Peak) 2545 aBm 2539 uBm 25.66 dBm
UE Power (RMS) | 22.34 dBm PRk ey 2235 ¢Bm  21.31 dBm
1000
Statistic Count
| al 100.00 %
B RF Channel Dut of Tolerance
418
RF | Release 5
Channel Frequency Fredq.Offset Guard Per.
Band
2% WCDMA Fop ** power
Max Level: Auto Lo nise FreqOffset: + 0000 kHz ChanJFreg.: 4233 /8466 MHz
Current Average haxirmum IdinirmLrm
LIE Powver (Pealk) 2607 aBm 26.11 dBm 26.37 dBm
LIE Powver (RMS) 2292 dBm PP g 2299 ¢Bm  21.82 dBm
1000
Statistic Count
| 100.00 %
Ct of Tolerance
I Power Mndulatinnl Spectrum Code ggm;:r Receg:;“w

Connect
Control

Maximum
Power

Appli-
cation

Analyzer
Lev. Trigg.

HSUPA

BS Sig. Lvl.
HSDPA

BS Signal
Settings

Menhus

Conhect
Control

Maximum
Power

Appli-
cation

Analyzer
Lev. Trigg.

Ana.Set.

LIE Signal

H3UPA

ES Sig. Lwl.
HEDPA

BS Signal
Settings
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792V

2% WCDMA Fop ** Power BBy G
Max Level: Auto Lo nise FreqOffset: + 0000 kHz ChanJFreg.: 4132 /8264 MHz
Current Average haxirmum IdinirmLrm
LIE Powver (Pealk) 2589 ¢Bm 2577 dBm 26.02 dBm
UE Power (RMS) | 22.45 abm PZELRey 2250 aBm  21.34 dBm
1000
Statistic Count
| @ 100.00 %
= RF Channel Dt of Tolerance
413
RF

Release 5
Guard Per.

R
Channell Frequencyl Freq.Offset

Band

2% WCDMA £op % Power By
Max Level: Auto Lo hioise FreqOffset: + 0,000 kHz ChanfFred. 41583 /8366 MHz
Current Average hEKImLIm inimLm
LIE Pawver (Peak) 25,55 aBm 2540 uBm 25.69 dBm
UE Power (RMS) | 22.27 Bm PV Ry 2237 dm  21.26 dBm
1000
Statistic Count
| al 100.00 %
B RF Channel Dut of Tolerance
418
RF

Release 5
Guard Per.

Channel Frequencyl Fredq.Offset

Conhect
Control

Maximum
Power

Appli-
cation

Analyzer
Lev. Trigg.

H3UPA

ES Sig. Lwl.
HEDPA

BS Signal
Settings

Menus

Connect
Control

Maximum
Power

Appli-
cation

Analyzer
Lev. Trigg.

HSUPA

BS Sig. Lvl.
HSDPA

BS Signal
Settings

Menhus |
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2% WCDMA rop ™

Max Level: Auto Lo nise

Power

FreqOffset: + 0000 kHz

ChanJFreg.: 4233 /8466 MHz

Maximum
Power

Conhect
Control

Appli-
cation

Analyzer
Lev. Trigg.

Current Average haxirmum IdinirmLrm
LIE Power (Peak) 26.25 dBm 26.14 aBm 26.45 dBm HSUPA
LEPower (RMS) | 23.00 abm [y 2305 adm  21.80 dBm BS iy Lal
BS Signal
Statistic Count Settings
= RF Channel Cut of Talerance
ﬂ'
RE Channell RErequency %Eeq.()ffset R%ﬁ:f;lfer.l Menus |
O Conducted Measurement
%} Radiated Measurement
Band 850 MHz & 1900 MHz
7V
Frequency ERP EIRP Limit Result
(MHz) (dBm) (dBm) (dBm)
824.2671 28.42 30.57 38.45 Pass
836.2731 29.04 31.19 38.45 Pass
848.7328 28.03 30.18 38.45 Pass
1850.1350 29.93 32.08 33 Pass
1880.0610 29.75 31.90 33 Pass
1909.863 27.97 30.12 33 Pass
7.92V
Frequency ERP EIRP Limit Result
(MHz) (dBm) (dBm) (dBm)
824.1330 28.43 30.58 38.45 Pass
836.2671 29.07 31.22 38.45 Pass
848.7350 28.04 30.19 38.45 Pass
1850.129 29.68 31.83 33 Pass
1880.065 29.73 31.88 33 Pass
1909.861 27.80 29.95 33 Pass

Worldwide Testing Services(Taiwan) Co., Ltd.
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Band Il & Band V

7V
Frequency ERP EIRP Limit Result
(MHz) (dBm) (dBm) (dBm)
1851.1220 23.14 25.29 33 Pass
1879.1730 20.68 22.83 33 Pass
1906.5630 18.53 20.68 33 Pass
825.6831 15.60 17.75 38.45 Pass
837.5168 16.00 18.15 38.45 Pass
845.5330 17.16 19.31 38.45 Pass
792V
Frequency ERP EIRP Limit Result
(MHz) (dBm) (dBm) (dBm)
1852.3850 23.35 25.50 33 Pass
1879.3840 20.60 22.75 33 Pass
1906.5330 18.47 20.62 33 Pass
826.5850 16.02 18.17 38.45 Pass
837.1261 15.91 18.06 38.45 Pass
845.4427 17.05 19.20 38.45 Pass

Note: ERP Value=EIRP-2.15

Test equipment: ETSTW-RE 004, ETSTW-RE 030, ETSTW-RE 111, ETSTW-GSM 02

Note: Please refer to appendix for plot data.
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4. Modulation Characteristics

4.1  Test procedure

O

A curve or equivalent data showing the frequency response of the audio modulating
circuit over a range of 100 to 5000 Hz shall be submitted.

The audio signal generator is connected to the audio input of the EUT with its full rating.
The modulation response is measured at certain modulation frequencies, related to
1000Hz reference signal. Tests are performed for positive and negative modulation.

Equipment which employs modulation Limiting: A curve or family of curves showing
the percentage of modulation versus the modulation input voltage shall be supplied. The
audio signal generator is connected to the audio input of the EUT with its full rating. The
modulation limiting is measured at certain modulation frequencies from 100Hz to 15kHz.

Audio
Generator
Standard Test
EUT Transmitter Receiver
Load

4.2 Test Results

For digital modulation employed, this test item is not applicable.
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5. Occupied Bandwidth
The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above
its upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total
mean power. Near the carrier an Emission Mask is defined by the standard.

5.1  Test procedure
The RF output of the transceiver was connected as the following figure.
Occupied Bandwidth was measured with a occupied bandwidth function of the analyzer at 99%
power was occupied. Then set the spectrum analyzer to cover the upper and lower band edges to
measure emission mask.

_|Attenuator| | Spectrum
10dB Analyzer
Attenuator
EUT 10dB >
Base-Station
_ Simulator
Splitter

5.2 Test Results

Occupied Channel Bandwidth

® *RBW 30 kHz
*VBW 30 kHz

Ref 40 dBm *ALE 30 ae SHT 5 ms
40 offker 17 |dm
L N & [ A
/
== | ., /] N\

40
50
&0
Center ©24.2 MHZ 100 kHz/ Span 1 MHz
QOCCUPIED BANDWIDTH GSM350 CH1Z8
Date: 22.AUG.2013 17:26:13

Worldwide Testing Services(Taiwan) Co., Ltd. Page 27 of 122



_eMe.
>

¢ WTS: Worldwide T, esting Services(Taiwan) Co., Ltd.

7 v

Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

@ *RBW 30 kHz
*VBW 30 kHz

Ref 40 dBm *ALL 20 d4dB EWT 5 ms

40 oOffget 17 [aB

-3¢ po_ =l e 1o n

o | AN A

Temp (2 [T1 oW
20 if-acaml
10

A *\

20

40

Center B836.2 MHz 100 kH=z/ Span 1 MHz

OCCUPIED BANDWIDTH GSM850 CH188

Date: 22.AUG.2013 17:27:02

@ *RBW 30 kHz
*VBW 30 kHz

Ref 40 dBm *ALL 20 d4dB EWT 5 ms

40 oOffget 17 [aB

- e S 75 ar |IEN

: AR

Temp (2 [T1 oW
£0 v o e
10

A N

20

40

Center 848.8 MHz 100 kH=z/ Span 1 MH=z

QCCUPIED BANDWIDTH GSM850 CH251

Date: 2Z2.AUG.2013 17:27:49
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® *REW 30 kHz Marker 1 [T1 ]
*WVBW 30 kHz 28.85 dBm
Ref 40 dBm “Att 30 dB SWT 5 ms 1.850131000 GHz
40 Offfet 17 ]dB oBwzd6.75487]755 kHz

Temp |1 [T1 ORW]

L 14.35 cpm(EY

850074603 GHz

30
1 PK /&Pﬁ‘\\/\ Temp |2 [T1 ORW]

L 20 19 cc dBm

T M LVI
1.85032335%7 GHz

L7 ™
;:!/WJJ" Tafrtay

——40

F-350

-&0

Center 1.8502 GHz 100 kHz/ Span 1 MHz

QCCUPIED BANDWIDTH PCS13900 CHS51Z
Date: 22.AUG.2013 17:10:27

® * BBW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz 28.13 dBm
Ref 40 dBm *LECh 30 dB SWT 5 ms 1.878%34255 GHz
20 Offget 17 |dB OBWZ48.39743%3857 kHz

Temp |1 [T1 ORW]

1 19.69 dam|[IE

30
1.87587¢4603 GHz
1 PK Temp |2 [Tl OBW]
onc| i T

680124000 GHz|[

T
)
o
M
/ﬂ":
N
=

L7 ™

[--50

-&0

Center 1.88 GHz 100 kHz/ Span 1 MHz

OCCUPIED BANDWIDTH PCS19500 CH661
Date: 22.AUG.2013 17:09:49
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® *REW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz 29.05 dBm
Ref 40 dBm *Att 30 dB SWE 5 ms 1.809735897 GHz
a0 Offget 17 |dBE oBwzd8.397439857 kHz
Temp |1 [T1 ORW]
l
| 5 14.24 den|EN
1.90967¢603 GHz
1 PX Temp |2 [T1 ORW]
m | 20 Y i QS dBm

4 T LVI
1.%08%25000 GHz

r—10

DB

F-20

M,

F-350

-&0

Center 1.5%0%8 GH=z 100 kHz/ Span 1 MHz

OCCUPIED BANDWIDTH PCS13900 CH2810
Date: 22.AUG.2013 17:08:47

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz 11.56 dBm
Ref 30 dBm “Att 30 dB SWT 30 ms 1.853887179 GHz
30 Offset 17 |dB OBW [4.166666667 MHz
Temp |1 [T1 OBW]
| 50 .99 dBm|IEM
1.850335897 GHz
11 Temp|2 [T1 oBW]
MAXH A 1 |
10 VNI Pt i) W 23-demi
1.854504564 GHz|
- T2
70 / \
| -10 / \
H-20
Jrﬁf 3DB
30 N MM T
- AT
-0
| -50.
- 60
-70
Center 1.8524 GHz 800 kHz/ Span 8 MHz

OCCUPIED BANDWIDTH WCDMA BAND 11 CH9262
Date: 22_AUG.2013 17:30:35
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® *RBW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz 10.74 dBm
Ref 30 dBm “Att 30 dB SWT 30 ms 1.879153846 GHz
30 Offset 17 |dB OBW [4.153846154 MHz

Temp |1 [T1 OBW]

| >0 1.86 dBm

1.877923077 GHz

1 Temp |2 [T1 OBW]
MAXH | 10 M N 1 _dBm

FRA g fA
_75{\/\ A NSy WM\W\%—Z 1 s8007d095 ozl

L \
. |

—-50

--60

-70

Center 1.88 GHz 800 kHz/ Span 8 MHz

OCCUPIED BANDWIDTH WCDMA BAND 11 CH9400
Date: 22_.AUG.2013 17:44:02

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz 10.75 dBm
Ref 30 dBm “Att 30 dB SWT 30 ms 1.908548718 GHz
30 Offset 17 |dB OBW [4.166666667 MHz
Temp |1 [T1 OBW]
| >0 2.00 dBm
1.905523077 GHz

=y
]
[

Temp (2 [T1 OBW
o]
. ) T 02 e

}}PV\ NI AL W W] \"‘\,%2 1.909689744 GHz| "
Lo

| 1o / \\
| o0 j \

MM‘/M k‘wm 30B

—-50;

--60

-70

Center 1.9076 GHz 800 kHz/ Span 8 MHz

OCCUPIED BANDWIDTH WCDMA BAND 11 CH9538
Date: 22_.AUG.2013 17:45:32

Worldwide Testing Services(Taiwan) Co., Ltd. Page 31 of 122



LEME.
>

WTS: Worldwide T esting Services(Taiwan) Co., Ltd.

£
oy

oS

_SAF,
F—%

Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 30 kHz 11.58 dBm
Ref 30 dBm “Att 30 dB SWT 30 ms 825.541025641 MHz
30 Off$et 17]|dB OBW |4.166666667 MHz

Temp |1 [T1 OBW]

| >0 2.92 dBm

844.323076923 MHz

1 Temp [2 [T1 oBw]
MAXH A A a2 J T 29 dBm

| 10 T RTET A I
K il i il d i M A ] LvL
T T§48_48974\ 590 MHz
o
| -10 / \
20

—-50

--60

-70

Center 826.4 MHz 800 kHz/ Span 8 MHz

OCCUPIED BANDWIDTH WCDMA BAND V CH4132
Date: 22_.AUG.2013 18:00:10

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 30 kHz 12.34 dBm
Ref 30 dBm *Att 30 dB SWT 30 ms 838.074358974 MHz
30 Offset 17 |dB OBW |4.179487179 MHz

Temp |1 [T1 OBW]
1.50 dBm

L 20
| 8344.523076923 MHz
Temp |2 [T1 oBw]
| 10 1(/l Aw. A ﬁ Q9 dBm
WU J“”"\“‘Ul LvVL
?‘IM +pq8-702564103 NMHz

L \
. |

3DB
B S A g JJ‘A Ay pgpdd b
i R

40

——50:

-60

-70

Center 836.6 MHz 800 kHz/ Span 8 MHz

OCCUPIED BANDWIDTH WCDMA BAND V CH4183
Date: 22_.AUG.2013 18:00:50
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<§§> “RBW 30 kHz Marker 1 [T1 ]
“VBW 30 kHz 12.59 dBm
Ref 30 dBm *Att 30 dB SWT 30 ms 848.074358974 MHz
30 Offset 17|dB OBW |4.166666667 MHz
Temp |1 [T1 OBW]
| 50 3.18 dBm
844.523076923 MHz
1
1 PK Temp |2 [T1 OBW]
MAXH I I VLY PV W PUPVTIN SRTL | Ah.K 344 dBm
L4 Alie WERWIR Y WY LvL
},&/W T2848.689743590 MHz
_c /r \\
| -10 / \
|20
J‘/"""‘f“d\ww/\/’“j 308
[~ Wil fbud
|40
| -s0
60
-70
Center 846.6 MHz 800 kHz/ Span 8 MHz
OCCUPIED BANDWIDTH WCDMA BAND V CH4233
Date: 22.AUG.2013 17:58:17
26dB Channel Bandwidth
@ “RBW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz 31.37 dBm
Ref 40 dBm “Att 30 dB SWT 5 ms 824.206410256 MHz
40 Offset 17]|dB ndB [[T1] 26.00 dB
i BW 333.333333333 kHz
| 30 P oA Temp |1 [T1 ngB1
§.45 dBm
844.033333333 MHz
VMAXH R [IPVN /) Temp {2 [T1 nde] L
§.49 dBm
844366666667 MHz
|10 /;A \if
o // \
0 AN
//rv W\\\ 30B
| -20
. a4
.’(}W I |
| -40
I-50
-60
Center 824.2 MHz 100 kHz/ Span 1 MHz

26DB BANDWIDTH GSM850 CH128
Date: 22.AUG.2013 16:40:28

Worldwide Testing Services(Taiwan) Co., Ltd.
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@ *RBW 30 kHz Marker 1 [T1 ]

*VBW 30 kHz 31.53 dBm

Ref 40 dBm *Att 30 dB SWT 5 ms 836.267307692 MHz

40 Offset 17 |dB ndB [[T1] 26.00 dB

1 BW 331.730769231 kHz

|30 PN i Temp |1 [T1 ndB]

5.37 dBm

1 _PK] / 836.034935897 MHz
| o0 Temp 2 [T1 nds}

LvVL
5.36 dBm
836.366666667 MHz
10 /T/L Rz

/| AN

—-20
L _3 WW
|--40
—-50
-60
Center 836.2 MHz 100 kHz/ Span 1 MHz
26DB BANDWIDTH GSM850 CH188
Date: 22.AUG.2013 16:41:27
@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz 30.71 dBm
Ref 40 dBm *Att 30 dB SWT 5 ms 848.737500000 MHz
40 Offset 17 |dB ndB [[T1] 26.00 dB
1 BW 336.538461539 kHz
| 30 .VX AP Temp |1 [T1 ndB]
4.24 dBm
1 PK 848.631730769 MHz
| o0 / Temp 2 [T1 ndg}

- LvVL
4.93 dBm
848.968269231 MHz
10
7& R2
Lo /J \,\
--10

—-20

—-30 \_n!k

| -40

—-50

-60

Center 848.8 MHz 100 kHz/ Span 1 MHz

26DB BANDWIDTH GSM850 CH251
Date: 22.AUG.2013 16:42:20
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® *REW 30 kHz Marker 1 [T1 ]
*WVBW 30 kHz 28.92 dBm
Ref 40 dBm “att 30 dB SWI 5 ms 1.850265705 GHz
40 Offfet 17 ]dB nde [T1]  24.00 dB

BW 333.333333333 kHz
1
= Temp |1 [T1 ndB] |

30
4.80 dBm
1 PK 1 :B500RA333 EHz

M Temn 12 (D1 pgm)

-20 e
LVI

31.15 dEm

1.850364667 GHz

|

L7 ™
L o,
Vol s

——40

F-350

-&0

Center 1.8502 GHz 100 kHz/ Span 1 MHz

26DB BANDWIDTH PCsS1900 CHS51:Z
Date: 22.AUG.2013 16:46:04

® * BBW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz 28.1% dBm
Ref 40 dBm *LECh 30 dB SWT 5 ms 1879935103 GHz
20 Offget 17 |dB ndB [T1] 2¢.00 dB
BW 333.333333333 kHz
| 50 L Temp |1 [T1 ndB] ES
4.02 dBm
S /J\/J\ 1.879833333 GHz
== |, o o
4.36 dem|"

1.88016¢4667 GHz

[--50

-&0

Center 1.88 GHz 100 kHz/ Span 1 MHz

26DB BANDWIDTH PCS1900 CHeE61
Date: 22.AUG.2013 16:47:05
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® * RBW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz 28.47 dBm
Ref 40 dBm Attt 30 dB SWIL 5 ms 1.%08808012 GHz
ap Offget 17 |dB ndB [|T1] 2¢.00 dB
BW 344.9358979436 kHz
= Temp |1 [T1 nqpl EN

30
4.63 dBm
1 PK 1 809633333 GHz
m F2o .Y Tempd2 [T1 4Bl
L¥I
4.70 dBEm
1.%09964269 GHz

. ﬂ/’ \\
o 5

——40

F-350

-&0

Center 1.5%0%8 GH=z 100 kHz/ Span 1 MHz

26DB BANDWIDTH PCsS1900 CH210
Date: 22.AUG.2013 16:47:57

® * RBW 30 kHz Marker 1 [TI ]
* VBW 30 kHz 11.68 dBm
Ref 30 dBm *Att 30 dB SWT 30 ms 1.853887179 GHz
30 offget 17 |[dB ndB [T1] 2¢4.00 dB
BW |4.62820%128 MHz
| o Temp (1 [T1 ndB] ﬁ|
-14.91 dBm
1 ey . 1.850004308 GHz

10

|1, A Tewmp 12 [T1 ndn]
S e L -14.75 dBn|*"™
1.85472(513 cHz
{

F-20

b AR o] Ny s

-—40

--50

-—-<0

-0

Center 1.8524 GHz 800 lkHz/ Span 8 MHz

26DB BANDWIDTH WCDMA BAND II CH2Z6Z
Date: 22.AUG.Z013 16:32:51
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® * RBW 30 KkHz Marker 1 [T1 ]
*WBW 30 kHz 10.96 dBm
Ref 30 dBm *Rtt 30 dB SWI 30 ms 1.880000000 GHz
30 Offget 17 |dB ndB [T1] 24.00 dB
BW |4.64102%641 MHz
. Temp |1 [T1 ngB] ﬁ|
-1%.04 dBEm
1 K 1.877679487 GHz

1.88232(4513 GH=z

L
il

--30

WMW\‘\ N
{

-—-40

--50

-—-&0

=70

Center 1.88 GHz 800 kHz/ Span B8 MHz

26DB BANDWIDTH WCDMA BAND II CHS9400
Date: 22.AUG.Z2013 16:33:42

® * RBW 30 kHz Marker 1 [TI ]
*VBW 30 kHz 11.65 dBm
Ref 30 dBm * ALt 30 dB SWT 30 ms 1.207600000 GHz
30 offjet 17 |dE ndB [T1] 2¢.00 dB
BW 4.64102%641 MHz
L0 Temp (1 [T1 ndB] N
-1%.33 dBEm
1.905279487 GHz

1.909%92(0513 GHz

9
@ L 1o S IF A r A l I Temp 2 [T1 ndB]
/‘ﬁh \N‘\‘ ~14.40 dem|""*

F-20

--30

-—40

--50

-—-<0

-0

Center 1.9076 GHz 800 lkHz/ Span 8 MHz

26DB BANDWIDTH WCDMA BAND II CH2538
Date: 22Z.AUG.Z013 16:34:35
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@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz 11.68 dBm

Ref 30 dBm *Att 30 dB SWT 30 ms 827.861538462 MHz

30 Offset 17 |dB ndB [[T1] 26 .00 dB
BW |4.641025641 MHz
Temp |1 [T1 ndB]
-15.22 dBm
1 PK L 824_079487179 MHz
10 PP ot Temp |2 [T1 ndB}

A MY oAbt R A U U Y LVL
-14.53 dBm
828.720512821 MHz

L \
. |

—20

—-40

—-50

—-60

-70

Center 826.4 MHz 800 kHz/ Span 8 MHz

26DB BANDWIDTH WCDMA BAND V CH4132
Date: 22.AUG.2013 16:30:50

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz 11.53 dBm
Ref 30 dBm *Att 30 dB SWT 30 ms 835.753846154 MHz
30 Offset 17 |dB ndB [[T1] 26.00 dB

BW 4.653846154 MHz

| 50 Temp |1 [T1 ndB]
-1%.31 dBm
1 PK 3 834.279487179 MHz
L 10 P vl TS W Temp |2 [T1 ndB]
LY TVARAVA VAVISTAN L WWWWWVW‘\}WV T 1= = LVL
-15%.16 dBm
838.933333333 MHz

W/ \

T
N
o
——<—+]
=
—<T]
N

3DB
W,“n.ﬂ A Lkt
VA 4 w M
-40
--50
—-60
-70
Center 836.6 MHz 800 kHz/ Span 8 MHz

26DB BANDWIDTH WCDMA BAND V CH4183
Date: 22.AUG.2013 16:29:54
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@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 30 kHz 12.71 dBm
Ref 30 dBm “Att 30 dB SWT 30 ms 848.087179487 MHz
30 Offset 17 |dB ndB [[T1] 26.00 dB
BW 4.641025641 MHz
| 50 Temp |1 [T1 ndB] “
1 -13.58 dBm
844279487179 MHz
MAXH BN A g AMAAAIJILMJAIN\ AMAK Temp |2 [T1 ndB]

* had NaAA LVL
-13.62 dBm

848.920512821 MHz

) / \

—-10 71 i

—-20

AN, ] -

—-40
—-50
——-60
-70
Center 846.6 MHz 800 kHz/ Span 8 MHz

26DB BANDWIDTH WCDMA BAND V CH4233
Date: 22.AUG.2013 16:28:52

Test equipment: ETSTW-RE 055, ETSTW-GSM 02
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6. Spurious Emissions at Antenna Terminals

6.1  Test procedure

This transmitter output was connected to a calibrated coaxial attenuator, the other end of which
was connected to a spectrum analyzer via a three-port splitter. Please refer to the following
figure. Transmitter output was derived with the spectrum analyzer in dBm.

The Spurious Emissions at Antenna Terminals was measured by the spectrum analyzer with a
suitable notch filter and/or Band-pass filter.

Tests were performed with an unmodulated carrier at three frequencies (low, middle and high
channels ) and on all power levels , which can be set-up on the transmitters.

_|Band-pass| | Spectrum
Filter Analyzer
Attenuator,
EUT 10dB )
Base-Station
] Simulator
Splitter
6.2 Test Results
CH128
<§§> *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -57.70 dBm
Ref 20 dBm *Att 10 dB SWT 100 ms 488 .573717949 MHz
20 Offset 17 |dB
6 =
MAXH Lo
LVL
—-10
- -20
—-30
3DB
—-40
—-50
1
M A L A Lt s e
——70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz

CONDUCTED SPURIOUS EMISSION GSM850 CH128
Date: 22.AUG.2013 22:14:55
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FCC ID: GX9MX

®

*RBW 1 MHz
“VBW 1 MHz

Marker 1 [T1 ]
-39.11 dBm

Ref 20 dBm *Att 10 dB SWT 20 ms 2.475961538 GHz
20 Offset 17 |dB
L 10 [ & |
MAXH
© LVL
—-10
I -20
—-30
1 3DB
- -40.
50
Mﬁ*WQN«MJKkuwxle&MuAﬂlﬁblﬂ*ﬂ IREPRTTY | WIRTN WA ITT [ Aol
- -60.
I--70
-80
Start 1 GHz 300 MHz/ Stop 4 GHz
CONDUCTED SPURIOUS EMISSION GSM850 CH128
Date: 22_AUG.2013 22:16:54
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -48.40 dBm
Ref 20 dBm “Att 10 dB SWT 25 ms 6.596153846 GHz
20 Offset 17 |dB
0 [ B |
MAXH
© LV
—-10
-20.
—-30
3DB
- -40.
1
| _ i
NMEEwW‘m’WNWLJMNA»JVVAb&JLQV%MWwaaLuQNM&#MALJ&NM&NﬂL&yMMVM¥N%k¢quf‘MWWNAkMu¢mr
- -60.
I--70
-80
Start 4 GHz 400 MHz/ Stop 8 GHz

CONDUCTED SPURIOUS EMISSION GSM850 CH128
Date: 22_.AUG.2013 22:19:40

Worldwide Testing Services(Taiwan) Co., Ltd.
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®

*RBW 1 MHz
“VBW 1 MHz

Marker 1 [T1 ]
-50.55 dBm

LVL

Ref 20 dBm *Att 10 dB SWT 30 ms 10.154246795 GHz
20 Offset 17 |dB
—10
1 PK
MAXH | o
—-10
- -20
—-30
- -40.
1
| o =
»AndeL¢muuquﬁxAa*mwmuuuwkmhwum&»wmkmwwhmw«mmﬂuw¢wwuwmu~mwuwvwvxwunJu””ﬂn«AnMr
——60:
--70
-80
Start 8 GHz 475 MHz/ Stop 12.75 GHz
CONDUCTED SPURIOUS EMISSION GSM850 CH128
Date: 22.AUG.2013 22:21:19
® *RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -49.61 dBm
Ref 20 dBm *Att 10 dB SWT 35 ms 13.355769231 GHz
20 Offset 17 |dB
—10
1 PK
MAXH | o
—-10
——20:
—-30
- -40.
1
| _co hd
*Hﬁ“@wyw&ﬁm“ﬂﬁmquWkﬁ&AkNM«UV*ALJAM” A b Ay AN an A foindn o
——60:
--70
-80
Start 12.75 GHz 525 MHz/ Stop 18 GHz

CONDUCTED SPURIOUS EMISSION GSM850 CH128
Date: 22_.AUG.2013 22:22:18

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GXQ%X
“RBW 1 MHz Marker 1 [T1 ]

Ref 20 dBm *Att 10 dB SWT 50 ms 26.472756410 GHz

20 Offset 17 |dB

| 10 [ B |
MAXH

o LVL
—-10
| —20
t--30

30B
| -40

e WWWWW WA g

--60

—-70

-80

Start 18 GHz 850 MHz/ Stop 26.5 GHz

CONDUCTED SPURIOUS EMISSION GSM850 CH128
Date: 22.AUG.2013 22:23:58

CH188
@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -57.33 dBm

Ref 20 dBm *Att 10 dB SWT 100 ms 281.826923077 MHz

20 Offset 17 |dB

|10 B

—-10

—=20.

—-30

I--40

=50

LA A AN, MMM& AN LA A g Aiest flla o obin A A b it BN ANt .

=70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

CONDUCTED SPURIOUS EMISSION GSM850 CH188
Date: 22.AUG.2013 22:15:20

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Lyt

Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® *RBW 1 MHz
“VBW 1 MHz

Marker 1 [T1 ]
-38.22 dBm

LVL

Ref 20 dBm *Att 10 dB SWT 20 ms 2.509615385 GHz
20 Offset 17 |dB
—10
MAXH | o
—-10
--20
—-30
I
L 40
-50
MWM*«M«NMWW ipsAr ot AN iAo
—-60:
—-70
-80
Start 1 GHz 300 MHz/ Stop 4 GHz
CONDUCTED SPURIOUS EMISSION GSM850 CH188
Date: 22.AUG.2013 22:17:22
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -50.63 dBm
Ref 20 dBm *Att 10 dB SWT 25 ms 5.019230769 GHz
20 Offset 17 |dB
—10

=y
)

=
>
X
T

—-10

—-20;

—-30

L--40

—-60:

A AR A AR

--70

-80

Start 4 GHz 400 MHz/

CONDUCTED SPURIOUS EMISSION GSM850 CH188
Date: 22_.AUG.2013 22:20:01

Stop 8 GHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

®

Ref 20 dBm “Att 10 dB

*RBW 1 MHz
“VBW 1 MHz
SWT 30 ms

Marker 1 [T1 ]
-51.36 dBm
11.874599359 GHz

20 Offset 17 |dB

—10

=y
)

=
>
x
T

—-10

--20

—-30

40

—-50

—-60

--70

-80

Start 8 GHz

CONDUCTED SPURIOUS EMISSION GSM850 CH188
Date: 22_.AUG.2013 22:21:02

®

Ref 20 dBm *Att 10 dB

475 MHz/

“RBW 1 MHz
*VBW 1 MHz
SWT 35 ms

Stop 12.75 GHz

Marker 1 [T1 ]
-50.68 dBm
15.366586538 GHz

20 Offset 17 |dB

—10

=y
)

=
>
X
T

—-10

—-20;

—-30

L--40

QﬁagdxiwpA»“w\uL,Auﬂu»«m*vaAJNAkﬁnﬁv

—-60:

--70

-80

Start 12.75 GHz

CONDUCTED SPURIOUS EMISSION GSM850 CH188
Date: 22_.AUG.2013 22:22:34

525 MHz/

Stop 18 GHz

LVL

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® *RBW 1 MHz
“VBW 1 MHz

Marker 1 [T1 ]
-48.03 dBm

Ref 20 dBm “Att 10 dB SWT 50 ms 26.445512821 GHz
20 Off$et 17 |dB
| 10 & |
1 PK
VAXH
o LVL
| -10
|20
I-30
308
| -20
1
. | | N R YOV
WP, TR TTUN (T TNITA d e VY NPT WEwSlL PN T oY e T
| -60
+-70
-80
Start 18 GHz 850 MHz/ Stop 26.5 GHz

CONDUCTED SPURIOUS EMISSION GSM850 CH188
Date: 22.AUG.2013 22:23:42

CH251

@ “RBW 100 KHz Marker 1 [T1 ]
“VBW 100 kHz -56.44 dBm

Ref 20 dBm *Att 10 dB SWT 100 ms 737.291666667 MHz

20 Offset 17 |dB

|10 Ex

=y
)

=
>
x
T

--10

=30

3DB
| -a0

—-50

Mot gl AP bl S osaars) Uns bl

—-70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

CONDUCTED SPURIOUS EMISSION GSM850 CH251
Date: 22.AUG.2013 22:15:45

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

®

Ref 20 dBm “Att 10 dB

“RBW 1 MHz
“VBW 1 MHz
SWT 20 ms

Marker 1 [T1 ]
-37.59 dBm
2.548076923 GHz

20 Offset 17 |dB

—10

|

—-10

LVL

—-20

—-30

- -40

—-60

SeRIL S YT BT S0,

- -70

-80

Start 1 GHz

CONDUCTED SPURIOUS EMISSION GSM850 CH251
Date: 22_.AUG.2013 22:18:00

®

Ref 20 dBm *Att 10 dB

300 MHz/

“RBW 1 MHz
*VBW 1 MHz
SWT 25 ms

Stop 4 GHz

Marker 1 [T1 ]
-50.84 dBm
4.333333333 GHz

20 Offsget 17 |dB

—10

|

—-10

—-20

—-30

- -40

- -70

-80

Start 4 GHz 400 MHz/

CONDUCTED SPURIOUS EMISSION GSM850 CH251
Date: 22.AUG.2013 22:20:27

Stop 8 GHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

®

“RBW 1 MHz
“VBW 1 MHz

Marker 1 [T1 ]
-51.29 dBm

Ref 20 dBm “Att 10 dB SWT 30 ms 12.300881410 GHz
20 Offset 17 |dB
| 10 [ B |
1 PK]
o
B LVL
—-10
L -20
—-30
30B
—40
5 il
MWWMW@WMWW
60
--70
-80
Start 8 GHz 475 MHz/ Stop 12.75 GHz
CONDUCTED SPURIOUS EMISSION GSM850 CH251
Date: 22.AUG.2013 22:20:44
<§§> *RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -50.62 dBm
Ref 20 dBm “Att 10 dB SWT 35 ms 17.444711538 GHz
20 Offset 17 |dB
L 10 [ B
1 PK]
o
r LVL
—-10
20
—-30
30B
40
1
W AT TR (PTP  SE Y. APT UV APPSR, SRR ST 2V O RAPTYI VPR IN
60
--70
-80
Start 12.75 GHz 525 MHz/ Stop 18 GHz

CONDUCTED SPURIOUS EMISSION GSM850 CH251
Date: 22_.AUG.2013 22:22:54

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GXQ%X
*RBW 1 MHz Marker 1 [T1 ]

Ref 20 dBm *Att 10 dB SWT 50 ms 26.500000000 GHz

20 Offset 17 |dB

| 10 B

LVL

—-10

--20

—-30

| -40

--60

-80

Start 18 GHz 850 MHz/ Stop 26.5 GHz

CONDUCTED SPURIOUS EMISSION GSM850 CH251
Date: 22.AUG.2013 22:23:18

850 Band Idle
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -57.46 dBm

Ref 20 dBm *Att 10 dB SWT 100 ms 269.391025641 MHz

20 Offset 17 |dB

|10 B

—-10

—=20.

—-30

|--40

—-50

NN TR (Y oA A A st A g

=70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

CONDUCTED SPURIOUS EMISSION GSM850 IDLE
Date: 22.AUG.2013 22:13:39

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® “RBW 1 MHz
“VBW 1 MHz

Ref 20 dBm “Att 10 dB SWT 20 ms

Marker 1 [T1 ]

-49.89 dBm
3.432692308 GHz

20 Offset 17 |dB

—10

|

—-10

LVL

—-20

—-30

- -40

—-50

—-60

1
v
ot A WA AL A A AR AR Al uyﬂh‘Mmﬂkﬂ*bWMMLJM“kmhvuﬂh*hﬁu*LMNM“/JVULAmekﬁ

- -70

-80

Start 1 GHz 300 MHz/

CONDUCTED SPURIOUS EMISSION GSM850 IDLE
Date: 22_.AUG.2013 22:18:34

® “RBW 1 MHz
*VBW 1 MHz

Ref 20 dBm *Att 10 dB SWT 25 ms

Stop 4 GHz

Marker 1 [T1 ]

-50.02 dBm
4.826923077 GHz

20 Offsget 17 |dB

—10

|

—-10

—-20

—-30

- -40

—-50

—-60

AL M A ikt

- -70

-80

Start 4 GHz 400 MHz/

CONDUCTED SPURIOUS EMISSION GSM850 IDLE
Date: 22.AUG.2013 22:18:50

Stop 8 GHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

®

“RBW 1 MHz
“VBW 1 MHz

Marker 1 [T1 ]
-50.88 dBm

LVL

Ref 20 dBm * ALt 10 dB SWT 30 ms 12.430288462 GHz
20 Offset 17 |dB
—10
1 PK]
o
—-10
—-20
—-30
—-40
1
—-5
WWWWWWWWAWW&W
—-60:
--70
-80
Start 8 GHz 475 MHz/ Stop 12.75 GHz
CONDUCTED SPURIOUS EMISSION GSM850 IDLE
Date: 22.AUG.2013 22:21:37
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -50.68 dBm
Ref 20 dBm * ALt 10 dB SWT 35 ms 15.980769231 GHz
20 Offset 17 |dB
—10
1 PK]
| o
—-10
—-20
—-30
—-40
1
| _so -
NI NN 1) O TR VY PR ROV FIy S ¥ ST Y PO R AT TN PTRY VIV I
—-60
--70
-80
Start 12.75 GHz 525 MHz/ Stop 18 GHz

CONDUCTED SPURIOUS EMISSION GSM850 IDLE
Date: 22.AUG.2013 22:21:58

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224

FCC ID: GX9MX

®

“RBW 1 MHz
“VBW 1 MHz

Marker 1 [T1 ]

-47.85 dBm

Ref 20 dBm * ATt 10 dB SWT 50 ms 26.472756410 GHz
20 Offset 17 |dB
L 10 [ & |
1 PK]
o
B LVL
—-10
—-20
—-30
3DB
L -40
1
| _ 4 ' ) , I S /J“L.Mﬂ
lad ‘EBV\W “'WM VARG LA ol Fgaa !
—-60
--70
-80
Start 18 GHz 850 MHz/ Stop 26.5 GHz
CONDUCTED SPURIOUS EMISSION GSM850 IDLE
Date: 22.AUG.2013 22:24:18
® *RBW 100 kiz Lk
“VBW 100 kHz . Bm
Ref 20 dBm ~Att 10 dn SWT 100 ma 51
z0 Offsget 17 |dB
g L
mm
MAXH
L Vi
--10
--20
--30
N6
—40
-50 I
--70
-&0
8tart 30 MHzZ 97 MH=z/S 8top 1 GHz
CONDUCTED SPURIOUS EMISSION PCS1200 CHS51Z
Date: 2Z2.AUG.2013 Z1:39:509

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224

FCC ID: GX9MX

®

1 PK

CONDUCTED SPURIOUS

Date:

®

1 PK

20 dBm

*RBW 1 MHz
*VBW 1 MHz
SWT 20 ms

Marker 1 [T1 ]

—-42.74 dBm
23.701923077 GHZ

Attt 10 dBe

2o Off

17 |dB

10

--10

F-20

r-30

—40

F—350

—-&0

T PPN I

=70

-g8o0

Start 1 GHz

300 MHz/ Stop 4 GHz

EMISSION PCS1500 CHS51Z

22.AUG.2013 21:43:15

*BBW 1 MHz Marker 1 [T1

*VBW 1 MHz -50.63 dBm
Ref 20 dBm *LECh 10 dB SWT 25 ms 5.5651282051 GHz
zo Offzet 17 |dB
Fio
Fo
r—10
-20
F-30
-40

il

| _=o -
LAAL s i " A AT g b W AU ia Aok Aol -...Jnll_a‘  PRPS PP TP N Y
| -s0
F-70
-80

Start 4 GHz

400 MHz/ stop 8 GHz

CONDUCTED SPURIOUS EMISSION PCS1300 CH512

Date:

22.AUG.2013

2l:46:11

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

®

Ref 20 dBm Attt 10 dBe

*RBW 1 MHz
*VBW 1 MHz
SWT 20 ms

Marker 1 [T1
-50.82 dBm

Byeel:

1

18950385 GHz

2o Offzet 17 |dB

10

1 PK

--10

F-20

50
A A gL -.II".;H'M“N’.J,*[. prhanm g sisi st i L A A R A A S
=-60
F-70
-80
Start 8 GHz 475 MHz/ Stop 12.75 GHz
CONDUCTED SPURIOUS EMISSION PCS1900 CHS51Z
Date: 22.AUG.2013 21:49:0%
® *REW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -50.00 dBm
Ref 20 dBm *Att 10 dB SWT 35 ms 13.488798077 GHz
20 Offget 17 |dB
10
1 PK
0
-10
--20
--30
-—-40
1
. v ;
LA NP R P TEY WEPYI” NV IRGE: ST ey FEFTTT  IPRRT PIT T PrS [P
| -0
--70
-80
Start 12.75 GHz 525 MHz/ Stop 18 GHz

CONDUCTED SPURIOUS EMISSION PCS1300 CH512
Date: 22.AUG.2013 21:50:23

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® *REW 1 MHz
“VEW 1 MHz

Ref 20 dRm =Pt 10 dp SWT 50 ms

zp OLfjet 17 |dE

Ly m
1 P
panzn
--10
--20
~-30
10H
an
1
WWWWMMW by
=~ G0
=16
-80
Start 18 GH= B50 MHz/ op 26.5 GHz
CONDUCTED SPURIOUS EMISSIONW PCS51900 CHS1Z
Date: ZZ.AUG.Z013 Z21:51:56
® *RBW 100 kHz
*VBW 100 kHz
Ref 20 dBm - Ptt 10 dB SWT 100 ms
20 Offjfet 17 |dB
Ly m
1 P
panzn
--10
--20
~-30
10H
an

-BOD

start 30 MH= 57 MH=z/

CONDUCTED SPURIOUS EMISSION PCS51300 CHGGL

Date: ZZ.AUG.Z013 21:40:33

Stop 1 GH=z

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.

o

Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 42,92 HWBm

Ref 20 dBm *Att 10 dB SWT 20 ms 3.764423077 GHz

2o Offzet 17 |dB

10

1 PK

--10

F-20

r-30

| —an 1

F-350
TN ERPRL NI TR WY WY DRYY TR TS PeY e LY TULTTT Sor 2w NP

—-&0

=70

-g8o0

Start 1 GHz 300 MHz/ Stop 4 GHz

CONDUCTED SPURIQUE EMISSION PCS1300 CHGol
Date: 22.AUG.2013 21:44:48

® *RBW 1 MHz Marker 1 [Tl ]
*VBW 1 MHz -50.95 dBm

Ref 20 dBm * ALt 10 dB SWT 25 ms 4.128205128 GHz

zo Offzet 17 |dB

-lo

1 PK

--30

S P . i
. MNP i et i AL WICPYPERITRE FO T 9 I TRV S ey

-
r
4
T

--70

-80

Start 4 GHz 400 MHz/ Stop 8 GHz

CONDUCTED SPURIOUS EMISSION PCS1300 CHeobl
Date: 22.AUG.2013 21:45:50

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

<§E;> *REW 1 MHz
*VBW 1 MHz

Ref 20 dBm *Att 10 dB SWT 20 ms

Marker 1 [T1 ]
-51.13 dBm
12.1%4310897 GHz

2o Offzet 17 |dB

10

1 PK

--10

F-20

r-30

—40

350

—-&0

=70

-g8o0

gtart 8 GHz 475 MHz/

CONDUCTED SPURIQUE EMISSION PCS1300 CHGol
Date: 22.AUG.2013 21:48:47

<5E;> *RBW 1 MHz
*VBW 1 MHz

Ref 20 dBm * ALt 10 dB SWT 35 ms

Stop 12.75 GHz

Marker 1 [T1 ]
=50, 29 Fam
13.80168265%2 GHz

zo Offzet 17 |dB

-lo

1 PK

--30

--70

-80

Start 12.75 GHz 525 MHz/

CONDUCTED SPURIOUS EMISSION PCS1300 CHeobl
Date: 22.AUG.2013 21:50:37

Stop 18 GHz

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 57 of 122



_EMc.,,

LS

_SAF,
F—%
A
Woo?

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® *REW 1 MHz
“VEW 1 MHz

Ref 20 dRm =Pt 10 dp SWT 50 ms

zp OLfjet 17 |dE

-1
1 P

--10

--20

~-30

an

U A LAy T M oA it i i STt

- 50

=10

=80

Start 18 GH= B50 MHz/ op 26.5 GHz

CONDUCTED SPURIOUS EMISSION PCS51300 CHGGL

Date: 2ZZ.AUG.Z013 Z21:51:41

CHB810

® *“RBW 100 kHz
“*VEW 100 kHz

Ref 20 dRm =Pt 10 dp SWT 100 ms

zp OLfjet 17 |dE

-1
1 P

--10

--20

~-30

an

=10

-BOD

start 30 MH= 57 MH=z/

CONDUCTED SPURIOUS EMISSION PCS51300 CHELO

Date: ZZ.AUG.Z013 21:40:52

Stop 1 GH=z

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.

o

Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® *RBW 1 MHz i =i el O 2 O
*VBW 1 MHz -50.32 dBm

Ref 20 dBm *Att 10 dB SWT 20 ms 8.822115385 GHZ

2o Offzet 17 |dB

10

1 PK

--10

F-20

r-30

—40

F—350

1
I L 4
UL Mgk AR ok, R __‘h-,'..,, Y I PRy s MW““‘“"W

—-&0

=70

-g8o0

Start 1 GHz 300 MHz/ Stop 4 GHz

CONDUCTED SPURIQUE EMISSION PCS1300 CHS810
Date: 22.AUG.2013 21:55:12

® *RBW 1 MHz Marker 1 [Tl ]
*VBW 1 MHz =51..13 dBm

Ref 20 dBm * ALt 10 dB SWT 25 ms 4.846153646 GHz

zo Offzet 17 |dB

-lo

1 PK

--30

[--50
w._'__ll WLyl .‘Il rA-SLAM] 'L_J_'.a 4 ..'.‘.h Mo g ,‘L...l.'.'lnll-.-‘,l

=
-5
3
2

3
1
L

--70

-80

Start 4 GHz 400 MHz/ Stop 8 GHz

CONDUCTED SPURIOUS EMISSION PCS1300 CHB10
Date: 22.AUG.2013 21:45:30

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® *RBW 1 MHz i =i el O 2 O
*VBW 1 MHz -50.74 dBm
Ref 20 dBm Attt 10 dBe SWI 30 ms 12.080128205 GHz
zo OQffget 17 |dB
10 B
1 PK|
== |,
--10
H-z0
r-30
--40
1
L _cp -
LAl A A ™y N TR W Adka st peturfedhe -L‘“"*-‘--‘ P
-0
F-70
-a0
Start 8 GHz 475 MHz/ Stop 12.75 GHz
CONDUCTED SPURIOUS EMISSION PCS1300 CHS810
Date: 22.AUG.2013 21:48:28
® “RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -50.45 dBm
Ref 20 dBm *LECh 10 dB SWT 35 ms 16.035%663462 GHz
20 Offget 17 |dB
Fio
1 PK
Fo
--10
-20
F-30
-40
I:
F-s50 L 4
MM O PRI -hlllllLWJWWW
| -s0
F-70
-80
Start 12.75 GHz 525 MHz/ Stop 18 GHz

CONDUCTED SPURIOUS EMISSION PCS1300 CHB10
Date: 22.AUG.2013 21:50:54

Worldwide Testing Services(Taiwan) Co., Ltd. Page 60 of 122
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® *REW 1 MHz
“VEW 1 MHz

Ref 20 dRm =Pt 10 dp SWT 50 ms

zp OLfjet 17 |dE

Ly m
1 Ex
panzn
=10
--20
--30
T
40

-BOD

Start 18 GH= B50 MHz/ Stop 26.5 GHz

CONDUCTED SPURIOUS EMISSION PCS51300 CHELO

Date: 22.AUG.Z013 21:51:27

1900 Band Idle

® *“RBW 100 kHz
“*VEW 100 kHz

Ref 20 dRm =Pt 10 dp SWT 100 ms

zp OLfjet 17 |dE

Ly m

1 Ex

=10

-BOD

Start 30 MH= 87 MHz/S Stop 1 GH=z

CONDUCTED SPURIOUS EMISSION PCS51300 IDLE

Date: 2ZZ.AUG.Z013 Z21:42:17
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® *RBW 1 MHz i =i el O 2 O
*VBW 1 MHz -50.74 dBm

Ref 20 dBm *Att 10 dB SWT 20 ms

3. UTB923077 LHZ

2o Offzet 17 |dB

10

1 PK

--10

F-20

r-30

—40

.

—-&0

ISP OO PRV PPUPPY P PV TV Y AW PV P

=70

-g8o0

gtart 1 GHz 300 MHz/

CONDUCTED SPURIOQUS EMISSION PCS1300 IDLE
Date: 22.AUG.2013 21:56:13

Stop 4 GHz

® *RBW 1 MHz Marker 1 [Tl ]
*VBW 1 MHz =51..27 dBm

Ref 20 dBm * ALt 10 dB SWT 25 ms

6.365384615 GHz

zo Offzet 17 |dB

-lo

1 PK

--30

".D;.L. PETTTRTT T T T T . :hA'I A AAAILAA

-3
e
b

b oAkt bl

--70

-80

Start 4 GHz 400 MHz/

CONDUCTED SPURIOUS EMISSION PCS1300 IDLE
Date: 22.AUG.2013 21:46:45

Stop 8 GHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® *RBW 1 MHz i =i el O 2 O
*VBW 1 MHz -50.22 dBm

Ref 20 dBm *Att 10 dB SWT 20 ms 12.42267628Z GHz

2o Offzet 17 |dB

10

1 PK

--10

F-20

r-30

—40

—-&0

=70

-g8o0

Start 8 GHz 475 MHz/ Stop 12.75 GHz

CONDUCTED SPURIOQUS EMISSION PCS1300 IDLE
Date: 22.AUG.2013 21:49:35

® *RBW 1 MHz Marker 1 [Tl ]
*VBW 1 MHz -50.61 dBm
Ref 20 dBm Lttt 10 dB SWT 35 ms 17.604567308 GHz
20 Offget 17 |dB
Lo _E |
1 PK
0
-10
--20
--30
-—-40
il
oo " — - =
ML TR RPN T N T T Ty e Lo
--60
--70
-80

Start 12.75 GHz 525 MHz/ Stop 18 GHz

CONDUCTED SPURIOUS EMISSION PCS1300 IDLE
Date: 22.AUG.2013 21:50:03

Worldwide Testing Services(Taiwan) Co., Ltd. Page 63 of 122
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® “RDW 1 Miz Marker 1 [T1 |
“VEW 1 MHz 47.25% dBm

Ref 20 dim «natt 10 dB SWT 50 ms 265

zp OLfjet 17 |dE

Ly m

1 Ex

Start 18 GH= B50 MHz/ Stop 26.5 GHz

CONDUCTED SPURIOUS EMISSION PCS51300 IDLE

Date: 2ZZ.AUG.Z013 Z21:52:14

CH9262

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -57.25 dBm

Ref 20 dBm *Att 10 dB SWT 100 ms 763.717948718 MHz

20 Offset 17 |dB

|10 Ex

LVL

—-10

--20

—-30

3DB
| -a0

—-50

1

MMM A oAb it aae

A%gum oAb A AN

—=-70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND 11 CH9262
Date: 22.AUG.2013 21:19:20
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® “RBW 1 MHz
“VBW 1 MHz

Ref 20 dBm “Att 10 dB SWT 20 ms

Marker 1 [T1 ]
-41.54 dBm
3.706730769 GHz

20 Offset 17 |dB

—10

-

—-10

LVL

—-20

—-30

- -40

50
A A Mt WWWM

—-60

- -70

-80

Start 1 GHz 300 MHz/

CONDUCTED SPURIOUS EMISSION WCDMA BAND Il CH9262
Date: 22_.AUG.2013 21:23:08

® “RBW 1 MHz
*VBW 1 MHz

Ref 20 dBm *Att 10 dB SWT 25 ms

Stop 4 GHz

Marker 1 [T1 ]
-50.96 dBm
4.333333333 GHz

20 Offsget 17 |dB

—10
1 PK|
o
—-10
—-20
—-30
- -40

W PR PR VTPV P PRV RV T TIPS RUPPO

- -70

-80

Start 4 GHz 400 MHz/

CONDUCTED SPURIOUS EMISSION WCDMA BAND Il CH9262
Date: 22.AUG.2013 21:27:15

Stop 8 GHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

®

“RBW 1 MHz
“VBW 1 MHz

Marker 1 [T1 ]
-50.14 dBm

Ref 20 dBm “Att 10 dB SWT 30 ms 11.356971154 GHz
20 Off$et 17 |dB
-10
1 PK
[VAXH I
--10
| -20
--30
- -40
1
— 5 v
L»PVMAJJMAv\NVNbWJ¢¢LLuMk“«MdV4MLA¢J“MVNxL\MﬂMywhﬂwwMﬂ&wAﬂJJvAhﬂNMJkJ““JAwJ~MJMmVVVLVMw
L -60
--70
-80
Start 8 GHz 475 MHz/ Stop 12.75 GHz
CONDUCTED SPURIOUS EMISSION WCDMA BAND 11 CH9262
Date: 22.AUG.2013 21:28:23
<§§> *RBW 1 MHz Marker 1 [T1 ]
“*VBW 1 MHz -49.83 dBm
Ref 20 dBm “Att 10 dB SWT 35 ms 17.453125000 GHz
20 Offget 17 |dB
-10
1 PK
[VAXH IS

—-10

—-20

—-30

- -40

—-60

BEC TP TN I3V Y YO XL Y T N

- -70

-80

Start 12.75 GHz

525 MHz/

CONDUCTED SPURIOUS EMISSION WCDMA BAND Il CH9262

Date: 22.AUG.2013 21:30:03

Stop 18 GHz

LVL

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® *RBW 1 MHz
“VBW 1 MHz

Ref 20 dBm *Att 10 dB SWT 50 ms

Marker 1 [T1 ]
-48.06 dBm
26.500000000 GHz

20 Offset 17 |dB

| 10 B

LVL

—-10

--20

—-30

| -40

aRAC AT et TSN e

-80

Start 18 GHz 850 MHz/ Stop 26.5 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND 11 CH9262
Date: 22.AUG.2013 21:32:01

@ *RBW 100 kHz
*VBW 100 kHz

Ref 20 dBm *Att 10 dB SWT 100 ms

CH9400

Marker 1 [T1 ]
-56.79 dBm
956.474358974 MHz

20 Offset 17 |dB

|10 B

—-10

—=20.

—-30

|--40

—-50

Aol AnAANAA P Yot AR oo, A Al s

=70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND 11 CH9400
Date: 22.AUG.2013 21:19:48

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 67 of 122



_EMc.,,

LS

‘V”VC):5;<b

Worldwide Testing Services(Taiwan) Co., Ltd.

_SAF,
F—%

oS

Report Number: W6M21308-13443-P-2224

FCC ID: GX9MX

®

Ref 20 dBm

“RBW 1 MHz
“VBW 1 MHz
SWT 20 ms

“Att 10 dB

Marker 1 [T1 ]
-41.60 dBm
3.759615385 GHz

20 Offset 17 |dB

—10

-

—-10

LVL

—-20

—-30

- -40

—-50

vy
W

"Almﬂk;.

—-60

- -70

-80

Start 1 GHz

300 MHz/

CONDUCTED SPURIOUS EMISSION WCDMA BAND Il CH9400
Date: 22.AUG.2013 21:23:48

®

Ref 20 dBm

* ALt

“RBW 1 MHz
*VBW 1 MHz

10 dB SWT 25 ms

Stop 4 GHz

Marker 1 [T1 ]
-50.41 dBm
4.948717949 GHz

20 Offsget 17 |dB

—10

-

—-10

—-20

—-30

- -40

—-60

- -70

-80

Start 4 GHz

400 MHz/

CONDUCTED SPURIOUS EMISSION WCDMA BAND Il CH9400
Date: 22.AUG.2013 21:26:51

Stop 8 GHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX%/IX
*RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -50.12 dBm

Ref 20 dBm “Att 10 dB SWT 30 ms 12.346554487 GHz

20 Offset 17 |dB

10 e

-

LVL

—-10

—-20

—-30

- -40

:

BT S TV YV W ALV VWP RPYY e R AU YU IR SEIS SYSTTRET Y N

—-60

- -70

-80

Start 8 GHz 475 MHz/ Stop 12.75 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND Il CH9400
Date: 22.AUG.2013 21:28:53

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz -50.31 dBm

Ref 20 dBm *Att 10 dB SWT 35 ms 14.525240385 GHz

20 Offsget 17 |dB

L 10 [ B
1 PK
MAXH
r¢ LVL
—-10
—-20
—-30
3DB
- -40

—-60

- -70

-80

Start 12.75 GHz 525 MHz/ Stop 18 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND Il CH9400
Date: 22.AUG.2013 21:30:18
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Report Number: W6M21308-13443-P-2224
FCC ID: GXQ%X
*RBW 1 MHz Marker 1 [T1 ]

Ref 20 dBm *Att 10 dB SWT 50 ms 26.486378205 GHz

20 Offset 17 |dB

| 10 B |
1 P
MAXH
o LVL
+--10
|- —20
t--30
30B
|- -40

RN NV SRV WL S R e

--60

—-70

-80

Start 18 GHz 850 MHz/ Stop 26.5 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND 11 CH9400
Date: 22.AUG.2013 21:31:31

CH9538

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -56.01 dBm

Ref 20 dBm *Att 10 dB SWT 100 ms 96.842948718 MHz

20 Offset 17 |dB

|10 B

—-10

—=20.

—-30

|--40

—-50
1

MJI A A AA AU Ml AN AUANA A

=70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND 11 CH9538
Date: 22.AUG.2013 21:20:12

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

®

“RBW 1 MHz
“VBW 1 MHz

Marker 1 [T1 ]
-43.74 dBm

Ref 20 dBm “Att 10 dB SWT 20 ms 3.817307692 GHz
20 Off$et 17 |dB
10 [ B
1 PK]
[VAXH I
[ LVL
—-10
L -20
—-30
3DB
- —40 +
--50
P T VY P PP Y ST I SR VPRV IR e P Ae I
L —60
- -70
-80
Start 1 GHz 300 MHz/ Stop 4 GHz
CONDUCTED SPURIOUS EMISSION WCDMA BAND 11 CH9538
Date: 22.AUG.2013 21:22:32
<§§> “RBW 1 MHz Marker 1 [T1 ]
“*VBW 1 MHz -50.91 dBm
Ref 20 dBm “Att 10 dB SWT 25 ms 4.153846154 GHz
20 Off$et 17|dB
10 [ B
1 PK]
[VAXH IS
I LVL
—-10
20
—-30
3DB
- -40
1
Y T YR P AT AU TS N Y STV P WY YT WY PO
- -60
- -70
-80
Start 4 GHz 400 MHz/ Stop 8 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND Il CH9538

Date: 22.AUG.2013 21:27:36

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

®

“RBW 1 MHz
“VBW 1 MHz

Marker 1 [T1 ]
-51.13 dBm

Ref 20 dBm “Att 10 dB SWT 30 ms 10.443509615 GHz
20 Offset 17 |dB
| 10 [ B |
1 PK]
[VAXH I
[ LVL
--10
| -20
--30
3DB
- -40
--50
LhﬂvkﬂﬂAA#thwaALwﬁkmﬂbwvaﬂdhhd%hLdeKN*hﬂMJLJJNNAVKﬂw¢N*kWJAfﬁvﬁAMMW“MWMMﬁlMMﬂ“ﬂﬁ%kafb
L -60
--70
-80
Start 8 GHz 475 MHz/ Stop 12.75 GHz
CONDUCTED SPURIOUS EMISSION WCDMA BAND 11 CH9538
Date: 22.AUG.2013 21:27:55
<§§> *RBW 1 MHz Marker 1 [T1 ]
“*VBW 1 MHz -49.96 dBm
Ref 20 dBm *“Att 10 dB SWT 35 ms 13.793269231 GHz
20 Offget 17 |dB
10 [ B |
1 PK]
[VAXH IS
I LVL
--10
20
--30
3DB
- -40
L
— 5| .
M INAMA A AR,y R r d s S AUAWIA Al il NIt A el ]
- -60
--70
-80
Start 12.75 GHz 525 MHz/ Stop 18 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND Il CH9538

Date: 22.AUG.2013 21:30:38

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GXQ%X
*RBW 1 MHz Marker 1 [T1 ]

Ref 20 dBm *Att 10 dB SWT 50 ms 26.309294872 GHz

20 Offset 17 |dB

| 10 B |
1 P
MAXH
o LVL
+--10
|- —20
t--30
30B
|- -40

20 MW PRV TE SR ATV e S A A J g AR i A

--60

-80

Start 18 GHz 850 MHz/ Stop 26.5 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND 11 CH9538
Date: 22.AUG.2013 21:31:13

Band Il Idle

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -57.60 dBm

Ref 20 dBm *Att 10 dB SWT 100 ms 96.842948718 MHz

20 Offset 17 |dB

|10 B

—-10

—=20.

—-30

|--40

—-50
1

JygyﬂgﬂwinuutJuMqumu " LY SO LTS PP O TWR W TRV VN ALWRROU LY IRV ITINY

=70

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND 11 IDLE
Date: 22.AUG.2013 21:20:34

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

®

“RBW 1 MHz
“VBW 1 MHz

Marker 1 [T1 ]
-50.28 dBm

LVL

Ref 20 dBm “Att 10 dB SWT 20 ms 3.586538462 GHz
20 Offfet 17]dB
—10
1 PK|
| o
—-10
—-20
—-30
L —40
1
| 5o v
At Al A o A A 3 s A A s g i
—-60:
--70
-80
Start 1 GHz 300 MHz/ Stop 4 GHz
CONDUCTED SPURIOUS EMISSION WCDMA BAND I1 IDLE
Date: 22.AUG.2013 21:24:29
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -50.77 dBm
Ref 20 dBm * ALt 10 dB SWT 25 ms 4.224358974 GHz
20 Off$et 17]dB
—10
1 PK|
| o
—-10
—-20
—-30
L —40
1
| _cox
WMWM«AMWMM&WWWW PRSI TSI RTETRVINAY RO TPRPATY
—-60
--70
-80
Start 4 GHz 400 MHz/ Stop 8 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND Il IDLE

Date: 22.AUG.2013 21:24:50

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® “RBW 1 MHz
“VBW 1 MHz

Marker 1 [T1 ]
-50.43 dBm

LVL

Ref 20 dBm “Att 10 dB SWT 30 ms 9.309294872 GHz
20 Offgset 17 |dB
—10
1 PK]
[VAXH I
—-10
—-20
—-30
—-40
1
| 50 v
v mim A I A Ap K s A bbb Mg gt et s AT AT A Rng AL
—-60:
--70
-80
Start 8 GHz 475 MHz/ Stop 12.75 GHz
CONDUCTED SPURIOUS EMISSION WCDMA BAND 11 IDLE
Date: 22.AUG.2013 21:29:16
<§§> *RBW 1 MHz Marker 1 [T1 ]
“*VBW 1 MHz -50.28 dBm
Ref 20 dBm * ALt 10 dB SWT 35 ms 13.843750000 GHz
20 Offget 17 |dB
—10
1 PK]
[VAXH IS
—-10
—-20
—-30
—-40
1
—_50 A 4
RV P NPT Y ITY POV YIS ST 7 W TP PRV IRTITS W vovyT TTvvrevey:
—-60
--70
-80
Start 12.75 GHz 525 MHz/ Stop 18 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND Il IDLE
Date: 22_.AUG.2013 21:29:41

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

® “RBW 1 MHz
“VBW 1 MHz

Ref 20 dBm “Att 10 dB SWT 50 ms

Marker 1 [T1 ]
-47.41 dBm
25.873397436 GHz

20 Offset 17 |dB

—10

-

—-10

LVL

—-20

—-30

- -40

5 v o )

—-60

- -70

-80

Start 18 GHz 850 MHz/

CONDUCTED SPURIOUS EMISSION WCDMA BAND Il IDLE
Date: 22_.AUG.2013 21:32:21

® “RBW 100 kHz
*VBW 100 kHz

Ref 20 dBm *Att 10 dB *SWT 100 ms

CH4132

Stop 26.5 GHz

Marker 1 [T1 ]
-57.56 dBm
53.317307692 MHz

20 Offset 17 |dB

—10

—-10

--20

—-30

| -a0

—-50

1

M-S AN AR it A A R AAA AR s f A A Atutsha

—-60.

AL IAAAANNAMARINM A LAR

—=-70

-80

Start 30 MHz 97 MHz/

CONDUCTED SPURIOUS EMISSION WCDMA BAND V CH4132
Date: 22.AUG.2013 19:52:35

Stop 1 GHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

®

Ref 20 dBm “Att 10 dB

“RBW 1 MHz
“VBW 1 MHz
SWT 20 ms

Marker 1 [T1 ]
-40.92 dBm
1.653846154 GHz

20 Offset 17 |dB

—10

-

—-10

—-20

—-30

- -40

—-50

—-60

- -70

-80

Start 1 GHz

300 MHz/

CONDUCTED SPURIOUS EMISSION WCDMA BAND V CH4132

Date: 22_.AUG.2013 21:16:31

®

Ref 20 dBm *Att 10 dB

“RBW 1 MHz
*VBW 1 MHz
SWT 25 ms

Stop 4 GHz

Marker 1 [T1 ]
-51.26 dBm
4.320512821 GHz

20 Offsget 17 |dB

—10

-

—-10

—-20

—-30

- -40

—-50

AL

—-60

5
§
i

- -70

-80

Start 4 GHz

400 MHz/

CONDUCTED SPURIOUS EMISSION WCDMA BAND V CH4132

Date: 22.AUG.2013 20:01:33

Stop 8 GHz

LVL

Worldwide Testing Services(Taiwan) Co., Ltd.
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Report Number: W6M21308-13443-P-2224
FCC ID: GX9MX

®

“RBW 1 MHz
“VBW 1 MHz

Marker 1 [T1 ]
-50.89 dBm

LVL

Ref 20 dBm “Att 10 dB SWT 30 ms 10.359775641 GHz
20 Offfet 17]dB
—10
1 PK]
[VAXH I
—-10
—-20
—-30
- -40
1
—-50
AR A A A I A AN L LM A A A AN A AN rrin
—-60:
- -70
-80
Start 8 GHz 475 MHz/ Stop 12.75 GHz
CONDUCTED SPURIOUS EMISSION WCDMA BAND V CH4132
Date: 22.AUG.2013 20:02:51
<§§> “RBW 1 MHz Marker 1 [T1 ]
“VBW 1 MHz -50.03 dBm
Ref 20 dBm * ALt 10 dB SWT 35 ms 15.854567308 GHz
20 Off$et 17]dB
—10
1 PK]
[VAXH N
—-10
—-20
—-30
- -40
1
L _ A4
AR o T Ao W WYNTTITC Y W VO A PYRPVRTY WY T TNTTYRY, VORIV TV \ WOr VIS
—-60
- -70
-80
Start 12.75 GHz 525 MHz/ Stop 18 GHz

CONDUCTED SPURIOUS EMISSION WCDMA BAND V
Date: 22.AUG.2013 20:45:40

CH4132

Worldwide Testing Services(Taiwan) Co., Ltd.
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